
Town of Thompson 
Sullivan County, New York 

 
Infrastructure Master Plan 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared for: 
 

Town of Thompson 
Michael Messenger 

Superintendent Water and Sewer Department 
4052 Route 42 

Monticello, NY  12701 
 

Prepared by: 
 

Delaware Engineering, P.C. 
28 Madison Avenue Extension 

Albany, New York 12203 
 

October 2019 



Town of Thompson   Infrastructure Master Plan 

Delaware Engineering, D.P.C.   i 

TABLE OF CONTENTS 
1.0 EXECUTIVE SUMMARY 1 
2.0 TOWN OF THOMPSON SEWER AND WATER INFRASTRUCTURE OVERVIEW 4 
3.0  TOWN SANITARY SEWER SYSTEM EVALUATION 4 
3.1 DILLON FARMS SEWER DISTRICTS 6 
3.1.1 DILLON FARMS COLLECTION AND WASTEWATER TREATMENT SYSTEM OVERVIEW AND TREATMENT 

REQUIREMENTS 6 
3.1.2 DILLON FARMS SEWER DISTRICT CAPACITY AND OPERATIONS REVIEW 7 
3.1.3 DILLON FARMS SEWER DISTRICT COMPLIANCE HISTORY 8 
3.1.4 DILLON FARMS SEWER DISTRICT RECOMMENDED IMPROVEMENTS 9 
3.2 EMERALD GREEN – LAKE LOUISE MARIE SEWER DISTRICTS 10 
3.2.1 EMERALD GREEN – LAKE LOUISE MARIE COLLECTION AND WASTEWATER TREATMENT SYSTEM OVERVIEW AND 

TREATMENT REQUIREMENTS 10 
3.2.2 EMERALD GREEN SEWER DISTRICT CAPACITY AND OPERATIONS REVIEW 11 
3.2.3 EMERALD GREEN WWTP COMPLIANCE HISTORY 13 
3.2.4 EMERALD GREEN – LAKE LOUISE MARIE COLLECTION RECOMMENDED IMPROVEMENTS 14 
3.3 KIAMESHA LAKE SEWER DISTRICT 14 
3.3.1 KIAMESHA LAKE SEWER DISTRICT COLLECTION AND WASTEWATER TREATMENT SYSTEM OVERVIEW AND 

TREATMENT REQUIREMENTS 14 
3.3.2 KIAMESHA SEWER DISTRICT CAPACITY AND OPERATIONS REVIEW 16 
3.3.3 KIAMESHA WWTP COMPLIANCE HISTORY 16 
3.3.4 KIAMESHA WWTP RECOMMENDED IMPROVEMENTS 17 
3.4 MELODY LAKE SEWER DISTRICT 18 
3.4.1 MELODY LAKE SEWER DISTRICT COLLECTION AND WASTEWATER TREATMENT SYSTEM OVERVIEW AND 

TREATMENT REQUIREMENTS 18 
3.4.2 MELODY LAKE SEWER DISTRICT CAPACITY AND OPERATIONS REVIEW 19 
3.4.3 MELODY LAKE WWTP COMPLIANCE HISTORY 20 
3.4.4 MELODY LAKE COLLECTION RECOMMENDED IMPROVEMENTS 20 
3.5 SACKETT LAKE SEWER DISTRICT 20 
3.5.1 SACKETT LAKE SEWER DISTRICT COLLECTION AND WASTEWATER TREATMENT SYSTEM OVERVIEW AND 

TREATMENT REQUIREMENTS 20 
3.5.2 SACKETT LAKE SEWER DISTRICT CAPACITY AND OPERATIONS REVIEW 22 
3.5.3 SACKETT LAKE WWTP COMPLIANCE HISTORY 22 
3.5.4 SACKETT LAKE COLLECTION RECOMMENDED IMPROVEMENTS 23 
3.6 TOWN WIDE SANITARY SEWER NEEDS 23 
3.6.1 TOWN WIDE SOLIDS HANDLING PROCESSING AND SEPTAGE PROCESSING / TREATMENT 23 
4.0 TOWN OF THOMPSON POTABLE WATER SYSTEM EVALUATION 25 
4.1 TOWN OF THOMPSON WATER INFRASTRUCTURE AND DISTRICTS 25 
4.2 TOWN-OWNED WELL SYSTEMS 26 
4.3 ROUTE 42 WATER DISTRICT/KIAMESHA ARTESIAN SPRING WATER COMPANY 26 
4.3.1 ROUTE 42 WATER DISTRICT 26 
4.3.2 KIAMESHA ARTESIAN SPRING WATER COMPANY, INC. (KASWC) 26 
4.3.3 SUMMARY AND RECOMMENDATIONS 30 
5.0 PRIORITY LIST OF SEWER SYSTEM IMPROVEMENTS AND RECOMMENDED BUDGETS 33 
6.0 OPPORTUNITIES AND CONSTRAINTS 34 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   ii 

7.0 FINANCIAL ANALYSIS 36 
7.1 METHODOLOGY 36 
7.3 CAPITAL FINANCING OPPORTUNITIES AND STRATEGIES 41 
7.4 RECOMMENDATIONS 45 

 

APPENDICES 

Appendix A  Town of Thompson Code, Part II, Chapter 194, Sewer, Part 2 Sewer Rates 

Appendix B  New York SPDES Permits 

Appendix C Rents Method Analysis Summary Table 

Appendix D Rate Models 

 



Town of Thompson   Infrastructure Master Plan 

Delaware Engineering, D.P.C.   1 

1.0 EXECUTIVE SUMMARY 

The Town of Thompson has a growth pattern typical of the southern Catskills which features 

hamlets and villages with a mix of seasonal and year-round residential and commercial/retail 

development along connecting highway corridors; former resorts also dot the landscape of 

the Town.  As a result of the pattern of development, the Town’s water and sewer 

infrastructure is disparate and challenging to manage from both an administrative as well as 

capital, operations and maintenance perspective.  Numerous special improvement districts 

(water and sewer) have been created over the years.  At the time of creation, each of these 

districts had a purpose; however, over time, the function and finances of the districts has 

changed. 

The Town has expressed an interest in exploring if the water and sewer rates should be 

restructured and/or if district consolidation should be considered to result in a fair, equitable 

and fiscally sustainable distribution of costs among the user base.  In reviewing this 

opportunity, it was determined that pending capital improvements and the financing of 

these improvements which would be largely through the issuance of debt will have a 

substantial impact on rates and this is an important factor in considering rate restructuring 

and/or district consolidation.   

Review of the Town’s Capital Improvements Project Financial Projections worksheet 

revealed that the step-by-step approach to capital improvements does not take advantage of 

the exceptional financing opportunities that are available to the Town and as a result, may 

burden rate payers with costs that are greater than those that could be achieved through a 

more comprehensive approach.  However, the Town’s objective is to provide the community 

with the most value in terms of capital investment, user cost impact and infrastructure 

longevity.   



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   2 

To that end, this Infrastructure Master Plan has been prepared.  The Master Plan 

incorporates a technical analysis, review of fiscal conditions, conceptual project development 

and preliminary cost estimating, prioritization of projects, review of districts and rate 

structures, and results in a set of recommendations that the Town may wish to adopt as a 

matter of public policy to guide decisions regarding infrastructure spending.   

Conducting the Master Plan involved review of existing conditions through review of 

documentation and site visits.  This review of existing conditions was facilitated by the 

excellent work of the Town’s staff; however, it was hampered by a lack of historical records 

and reports and/or the disparate locations of such documentation.  As a result, the 

recommendations of the Master Plan include confirming existing conditions as a first step in 

the planning of capital improvements. 

Major recommendations include: 

Consolidation of Dillon, Harris and Cold Spring sewer districts sending wastewater to 

Monticello wastewater treatment plant (WWTP). 

Consolidation of Adelaar, Anawana, Harris Woods into the Kiamesha Sewer Districts as these 

districts already send wastewater to the Kiamesha WWTP. Standardization of sewer rents 

according to an updated Code points table would allow equitable distribution of costs. 

Repairs and upgrades at other Town-owned WWTP and sewer districts to meet permits, 

reduce I&I, etc.  

Review and update the current Sewer Rent Code (Harris Sewer District description still states 

that Community General Hospital of Sullivan County is the only user, with plans for Harris SD 

to be pumped to the joint Village Town WWTP). 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   3 

 There is inconsistency in the method of assessment of sewer rates for the various 

medical facilities in the Town within the various sewer districts.   Medical facilities are 

not included as a land use in Table 194-46. Current assessment is apparently based 

on number of bathrooms and/or property assessed value, but in no standardized 

manner which leads to inequitable distribution of sewer charges. 

 Consider making billing in all sewer districts equivalent, based on land use (as in 

existing Table 194-46) or based on water usage as in the Rock Hill SD. 



Town of Thompson   Infrastructure Master Plan 

Delaware Engineering, D.P.C.   4 

2.0 TOWN OF THOMPSON SEWER AND WATER INFRASTRUCTURE OVERVIEW 

With respect to sewer infrastructure, the Town of Thompson owns and operates nine sewer 

districts (SD) in which wastewater is collected via Town-owned sewer lines including gravity 

and force mains with pump stations, and delivered to one of five Town-owned WWTPs. In 

addition, the Town owns and operates an additional two sewer districts wherein Town 

collection system infrastructure directs sewage to the Village of Monticello sewer system for 

treatment and discharge.  The focus of this Master Plan is the five sewer districts in which the 

Town owns and operates both the collection and treatment systems. 

Water infrastructure is in the Town of Thompson is provided in six water districts, with four 

supplied by wells, treatment, storage and distribution owned and operated by the Town, one 

supplied with water from the Village of Monticello and one provided with water from a 

private water system.  The focus of the Master Plan is the four supplied with water owned 

and operated by the Town and the one supplied by the private water system.   

The system evaluations presented within this report have been conducted at a very high 

level.  As a result, the recommended upgrades and associated cost estimates provide a 

measure of the magnitude of the recommended projects and to provide the overall priorities 

for the system.  It is recommended that more detailed engineering work be conducted prior 

to determining the final upgrade scopes and prior to obtaining project financing.  The 

estimates are based on 2019 project costs.    

3.0  TOWN SANITARY SEWER SYSTEM EVALUATION 

The Town of Thompson owns, operates and maintains multiple sanitary sewer districts.  Five 

of the districts are served via wastewater collection systems that convey sanitary sewage to 

Town-owned wastewater treatment plants (WWTP) while the remaining districts consist of 

Town-owned collection system discharging to WWTP facilities owned by others.   



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   5 

The sewer districts are as follows: 

Table 3.0 Sewer Districts 

District WWTP Served By / Owner Permitted Capacity of WWTP 

Adelaar Resort 
Sewer District 

Kiamesha WWTP / Town of 
Thompson 

2,000,000 gpd 

Anawana Sewer 
District 

Kiamesha WWTP / Town of 
Thompson 

2,000,000 gpd 

Cold Spring Sewer 
District 

Village of Monticello NA 

Dillon Farms Sewer 
District 

Dillon Farms WWTP / Town of 
Thompson 

1,600 gpd 

Emerald Green / 
Lake Louise Marie 

Sewer District 

Emerald Green WWTP / Town of 
Thompson 

410,000 gpd 

Harris Sewer District 
Village of Monticello via 

Benmosche Pump Station 
NA 

Harris Woods Sewer 
District 

Kiamesha WWTP / Town of 
Thompson 

2,000,000 gpd 

Kiamesha Lake 
Sewer District 

Kiamesha WWTP / Town of 
Thompson 

2,000,000 gpd 

Melody Lake Sewer 
District 

Melody Lake WWTP / Town of 
Thompson 

38,000 gpd 

Rock Hill Business 
Sewer District 

Emerald Green WWTP / Town of 
Thompson 

410,000 gpd 

Sackett Lake Sewer 
District 

Sackett Lake WWTP / Town of 
Thompson 

500,000 gpd 

 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   6 

3.1 Dillon Farms Sewer Districts 

3.1.1 Dillon Farms Collection and Wastewater Treatment System Overview and 
Treatment Requirements 

The Dillon Farms Sewer District is the smallest sewer district in the Town, with the 

district including approximately 11 residential parcels.  The WWTP consists of a 1,500-

gallon septic tank followed by a pump station which directs the flow to a 2,100 ft2 single 

pass buried sand filter.  The sand filter effluent is disinfected via a chlorination process 

prior to discharging to the environment.  The facility was originally constructed in the 

1960s, with the filter being rebuilt in the late 1990s.  Historically all users within the 

district had a septic tank located on their parcel, with effluent from the septic tanks 

being conveyed to the WWTP via a district owned gravity sewer collection system. In 

2013, the septic tanks were reported to have been removed and the raw wastewater 

was discharged directly to the sand filter.  In 2015, the 1,500-gallon septic tank and a 

pump station where installed prior to sand filter.   The WWTP has a permitted flow of 

1,600 gpd and discharges to an unnamed tributary to Kinne Brook via SPDES # NY-

0214507.  

The SPDES permit limits for this facility are as follows:   

Table 3.1.1  Dillon Farms WWTP SPDES Permit Limits – WWTP Discharge 

Parameter Limit 

Flow (monthly average) 1,600 gpd  

BOD5 (7-day average) 45 mg/l, 0.6 lbs/day  

BOD5 (monthly average) 30 mg/l, 0.4 lbs/day & 85% removal 

Solids, Suspended (7-day average) 45 mg/l, 0.6 lbs/day  

Solids, Suspended (monthly average) 30 mg/l, 0.4 lbs/day & 85% removal 

Solids, Settleable (daily maximum) 0.3 ml/l 

pH (range) 6.5-8.5 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   7 

Temperature  Monitor 

Coliform, Fecal (30-day geometric mean), 
in effect from May 1 – October 31 

200 / 100 ml 

Coliform, Fecal (7-day geometric mean),  
in effect from May 1 – October 31 

400 / 100 ml 

Coliform, Fecal, November 1 – April 30 No limit or monitoring required 

Chlorine, Total Residual (daily maximum)  2.0 mg/l 

 

3.1.2 Dillon Farms Sewer District Capacity and Operations Review 

The Dillon Farms WWTP is currently permitted for a MMDF of 1,600 gpd.  See Appendix B for 

permit. The facility treats in excess of this amount the majority of time.  Table 2.2 lists the 

existing influent hydraulic loading characteristics.   

Table 3.1.2a  Existing Dillon Farms WWTP Hydraulic Loading 

 

 

*   ADF = Average flow over a calendar year 

** MMDF = Maximum monthly daily flow (maximum 30-day average flow).  The SPDES 
permit flow limit is based on the MMDF. 

***Occurred March 2017    
 
 

As noted, the flows to the Dillon Farms WWTP exceed the permitted flow of the facility 

on a regular basis.  While a portion of this flow can be attributed to I&I, the facility is 

undersized for modern design standards.  Following current design standards for a new 

facility, the design flow rate for the system would be as follows:      

 

Year *ADF (gpd) ** MMDF (gpd) 

2016 2,600 NA 

2017 3,600 ***6,500 

Average 3,100 NA 

Maximum NA 6,500 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   8 

 Table 3.1.2b Design Flow 

Description Number of Units Typical Per-Unit 
Hydraulic Loading 

Rate (gpd) 

Total Design Flow 
(gpd) 

3 Bedroom Home  11 390  4,290 

Total Hydraulic Demand 4,290 

Water and Sanitary Sewer Design Flow based on New York State Design Standards for 
Intermediate Sized Wastewater Systems – Hydraulic loading rates based on pre 1994 
plumbing fixtures.   
 

While recognizing that the design standards are conservative, flows to the Dillon Farms 

WWTP in excess of the permitted 1,600 gpd will likely continue to occur even with all 

the I&I removed from the system.   

 

In addition to flows in excess of the permitted capacity, the actual flow to the facility 

also exceeds the design capacity of the facility.   Regulatory standards require a septic 

tank to be 1.5 times the average flow of the system.  The facility has a 1,500-gallon 

septic whereas a 2,400-gallon tank is required for the permitted flow of 1,600 gpd.  With 

an actual average flow rate of 3,100 gpd over the last two years, the septic tank is 

required to be 4,650 gallons.  Regulatory standards also limit the hydraulic loading rate 

for a single pass buried sand filter which is utilized year-round to 1 gpd/ft2.  The 2,100 ft2 

filter is being hydraulically overloaded under the current average flow conditions.    

 3.1.3 Dillon Farms Sewer District Compliance History 

The facility has a history of effluent violations for both BOD and TSS.  The filter is 

surcharged, with standing water visible on the surface of the filter.  This is likely caused 

by solids building up in the filter during the period which the system had no septic tanks 

along with solids blowing out of the septic tank due to the tank being undersized for the 

current flows.  The hydraulic overloading of the filters likely exacerbates the 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   9 

surcharging.  NYSDEC’s issued a Notice of Violation based on their August 9, 2018 

inspection.  The facility is currently not subject to an Order on Consent. 

3.1.4 Dillon Farms Sewer District Recommended Improvements 

The Dillon Farms WWTP requires immediate improvements for the facility to be able to 

achieve the treatment levels required by the SPDES permit.  The existing filter is in 

disrepair.  The addition of a second septic tank and replacement of the filter media is 

recommended to address the immediate needs of the systems.  Recognizing that the 

existing filter and septic tank are undersized for the current flows, a long-term solution 

must be considered with measures to reduce I&I in the system vital to sustained sewer 

service.  

 

If the discharge requirements for the facility were to remain as currently imposed, the 

facility could be upgraded to a BioClere type package system for ~ $300,000, along with 

the additional septic tank and replacement filter media at ~$150,000.  The cost of these 

repairs and upgrades could increase the user rent per household to $1500. The cost 

exceeds the benefit to the small number of households on this system.  However, this 

option could be viable if grant funded were obtained to reduce the capital cost. 

 

However, given the age of the facility and its discharge permit, the likelihood of a 

change in the discharge requirements is high.  Outreach to the NYSDEC regarding the 

possible changes to the Dillon Farms SPDES permit confirmed that new, very stringent 

standards will be imposed upon this facility.  Achieving the likely permit requirements 

(Intermittent Stream Effluent Limits or ISEL) would result in capital and operating cost so 

high that it is not reasonable to expend any effort evaluating the option of upgrading 

the Dillon Farms WWTP.   

 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   10 

Therefore, there is no option but to abandon the Dillon Farms WWTP and consolidate 

this sewer district with the Harris and Cold Springs sewer districts with conveyance to 

the Monticello WWTP for treatment. The cost to abandon the WWTP and install a pump 

station and force main system to direct the flow to the Village of Monticello could be 

approximately $900,000.  Given the very small flow associated with Dillon Farms, it is 

assumed that there would be no fees charged by the Village of Monticello for this 

connection and that the consolidated district would be treated from a Village charges 

perspective the same as the existing Harris and Cold Springs districts.  

 

The consolidation of these systems would result in the sharing of annual operation and 

maintenance costs as well as capital costs across a larger number of users. The annual 

cost to the average single-family household in the Dillon Farms system would decrease 

by approximately $408, while Cold Spring customers rents would decrease by $30 and 

Harris System users would increase by $42 (if keeping the Catskill Regional Medical 

Center flat rate as current). See Appendix D for rate models. 

3.2 Emerald Green – Lake Louise Marie Sewer Districts 

3.2.1 Emerald Green – Lake Louise Marie Collection and Wastewater Treatment System 
Overview and Treatment Requirements 

The Emerald Green – Lake Louise Sewer District serves the areas surrounding Lake Louis 

Marie, Treasure Lake and Davies Lake.  Wastewater is collected via approximately 13 

miles of district owned sewer collection system piping and ten (10) sanitary sewer 

pumps stations.  This system collects and conveys the sanitary sewage to the Emerald 

Green WWTP.  The Emerald Green WWTP was originally constructed in the 1960s, with 

upgrades completed in the 1970s and the 1990s. The facility has a permitted flow of 

410,000 gpd and treatment is currently achieved via an activated sludge process.  See 

Appendix B for permits. The facility’s Preliminary Design Report, prepared by MH&E, 

provides the facility design maximum day flow of 750,000 gpd and the peak hourly flow 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   11 

design of 1,435,000 gpd.   The Emerald Green WWTP treatment process consists of 

mechanical bar screen, flow equalization, two (2) sequencing batch reactors (SBRs) 

followed by post-equalization, effluent filters, chlorination and dechlorination.  The 

Emerald Green WWTP discharges to an unnamed tributary to McKee Brook via SPDES # 

NY-0035645.   

Table 3.2.1  Emerald Green WWTP SPDES Permit Limits – WWTP Discharge 

Parameter Limit 

Flow (30-day arithmetic mean) 410,000 gpd  

CBOD (daily maximum) 5.0 mg/l, 17.1 lbs/day  

Total Suspended Solids (daily maximum) 10 mg/l, 34.2 lbs/day removal 

Dissolved Oxygen (daily minimum) 7.0 mg/l  

Ammonia (30-day average average) 1.1 mg/l (as NH3) 

Total Phosphorous (30-day average average) 0.5 mg/l 

Solids, Settleable (daily maximum) 0.1 ml/l 

pH (range) 6.5-8.5 

Temperature  70oF 

Coliform, Fecal (30-day geometric mean), 
in effect from May 15 – October 15 

200 / 100 ml 

Coliform, Fecal (7-day geometric mean),  
in effect from May 15 – October 15 

400 / 100 ml 

Coliform, Fecal, October 16 – May 14 No limit or monitoring required 

Chlorine, Total Residual (daily maximum)  0.1 mg/l 

 

3.2.2 Emerald Green Sewer District Capacity and Operations Review 

The Emerald Green WWTP is currently permitted for a MMDF of 0.410 mgd.  Table 3.4 lists 

the existing influent hydraulic loading characteristics.   



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   12 

Table 3.2.2  Existing Emerald Green WWTP Hydraulic Loading 

 

 

*   ADF = Average flow over a calendar year 

** MMDF = Maximum monthly daily flow (maximum 30-day average flow).  The SPDES 
permit flow limit is based on the MMDF. 

***Occurred April 2017    
 

As noted, the average flows to the Emerald Green WWTP are within the facility’s design 

and permitted flow.  The maximum day flow generally matched the design capacity of 

the facility.  The high maximum day flows relative to the average flows is indicative of 

I&I flows that occur during wet weather events.  Based on this review, the Emerald 

Green WWTP is adequately sized to effectively treat the current wastewater generated 

within the system, with capacity available for future growth provided that I&I removal 

work is continued within the system. While the overall size of the facility is sufficient for 

the current flows, the facility lacks the automation required to effectively treat the high 

wet weather flows.  During wet weather events, the facility staff is required to override 

the automated systems and operate the facility in a manual fashion. 

 

The facility’s headworks do not meet the minimum regulatory standards, with 

regulatory standards for influent screening prior to a SBR requiring a maximum screen 

size of ¼”.  Larger screen sizes and grinders allow floatables into the SBR process which 

concentrate on the surface of the SBR tanks.  Additionally, the facility lacks provisions 

for grit removal.  The flow equalization and the SBRs are sufficiently sized for the 

required treatment.  The effluent filters, while sufficiently sized for the facility’s design 

flows, are in a deteriorated state. The sludge handling process is limited, with the sludge 

Year *ADF (mgd) ** MMDF (mgd) Max Day (mgd) 

2016 0.19 NA NA 

2017 0.26 ***0.35 0.771 

Average 0.23 NA NA 

Maximum NA 0.35 0.771 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   13 

generated within the SBR and filter processes held in an aerated sludge holding tank.  

The sludge is transferred off-site for dewatering and final disposal.    

 

The Emerald Green WWTP operating staff reports that the on-site electrical system is in 

poor condition, with a portion of the buried electrical system failed.  Temporary power 

is run above ground.  Portions of the original concrete are in a deteriorated state and 

valves and control equipment associated with the SBR are approaching the end of their 

useful life.  Some of the site piping / manholes are in very poor condition.   

 3.2.3 Emerald Green WWTP Compliance History 

The facility has had violations in the last two years.   The violations were predominately 

for TSS exceedance resulting from high flows during wet weather events, pH violations 

which are addressed via adjustments to the sodium bi-carbonate feed system and 

temperature violations.  The TSS violations are likely caused by the poor condition of the 

effluent filters combined with the control configuration of the post-equalization pumps.  

Temperatures in excess of the permitted 70oF will occur in municipal WWTPs during the 

summer months, with periods where the influent temperatures will exceed 70oF.  

Mechanical chillers or other means of cooling the effluent are required to ensure year-

round compliance with the 70oF temperature limit; however, the installation of chillers 

is not preferred due to energy consumption that generally results in an increase in 

greenhouse gasses discharged to the atmosphere.  As a result, consultation with the 

NYSDEC is recommended to determine if the specific receiving water at the point of 

discharge truly requires cooling to 70 oF to protect cold water fisheries or if monitoring is 

an appropriate approach.  In many cases, the ambient temperature of the receiving 

water is higher than 70 oF and higher than the WWTP effluent temperature. 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   14 

3.2.4 Emerald Green – Lake Louise Marie Collection Recommended Improvements 

The Emerald Green WWTP requires upgrades to bring the facility into compliance with 

the current SPDES permit and to extend the life of the facility.  It is recommended that a 

new headworks building be constructed, with a ¼” mechanical influent screen and grit 

removal provided.  New effluent filters and upgraded digesters should also be 

considered.  General upgrades are also required, with mechanical, controls, electrical, 

structural concrete and site piping repairs required.  Measures to reduce I&I in the 

system should also be considered.  The budgetary prices to implement the 

recommended upgrades is ~ $7,300,000. Rate for single-family households could 

increase by $354 per year, if no grant funding or low-cost financing is procured. See 

Appendix D for rate models. 

Consideration should be given to the Town’s overall sludge management system, with 

the potential for a new digester and sludge press being considered at the Kiamesha 

facility.  Sludge dewatering at the Emerald Green WWTP is not recommended as the 

facility has only secondary sludge. Secondary sludge alone does not dewater well.  

Instead, it is recommended that the various sludge types generated within the Town be 

consolidated and dewatered at the Kiamesha WWTP.  It is estimated that this cost 

would result in an increase of approximately $36 for the average single family home. 

3.3 Kiamesha Lake Sewer District 

3.3.1 Kiamesha Lake Sewer District Collection and Wastewater Treatment System 
Overview and Treatment Requirements 

The Kiamesha Sewer District serves the area surrounding and to the east of Kiamesha 

Lake.  Wastewater is collected via approximately 7 miles of district owned sewer 

collection system piping and three (3) sanitary sewer pumps stations.  This system 

collects and conveys the sanitary sewage to the Kiamesha WWTP.  The Kiamesha WWTP 

was originally constructed in the 1950s as a trickling filter.  The facility was upgraded to 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   15 

the current oxidation ditch (activated sludge) in 1986, with additional upgrades 

occurring in 1992 and 2018.  The facility has a permitted flow of 2,000,000 gpd.  The 

Kiamesha WWTP treatment process consists of mechanical bar screen, grit removal, 

three (3) oxidation ditches, two (2) secondary clarifiers, followed by effluent filters and 

disinfection.  Sludge management at the Kiamesha WWTP is completed via aerobic 

digestion and a plate and frame sludge press.  The Kiamesha WWTP discharges to 

Kiamesha Creek via SPDES # NY-0030724.  See Appendix B for permit. 

The SPDES permit limits for this facility are as follows:   

Table 3.3.1  Kiamesha Lake WWTP SPDES Permit Limits – WWTP Discharge 

Parameter Limit 

Flow (12 Month Rolling Average) 2,000,000 gpd  

UOD (June 1 - October 31) (Daily Maximum) 15.3 mg/l, 260 lbs/day  

UOD (November 1 - May 31) (Daily Maximum) 32 mg/l, 530 lbs/day 

Total Suspended Solids (daily maximum) 10 mg/l, 170 lbs/day  

Dissolved Oxygen (daily minimum) 7.0 mg/l  

Ammonia (June 1 - October 31) (Monthly Average) 1.4 mg/l (as N) 

Ammonia (November 1 - May 31) (Monthly 
Average) 

2.1 mg/l (as N) 

Solids, Settleable (daily maximum) 0.1 ml/l 

pH (range) 6.0-9.0 

Temperature  Monitor 

Coliform, Fecal (30-day geometric mean), 
in effect from May 1 – October 31 

200 / 100 ml 

Coliform, Fecal (7-day geometric mean),  
in effect from May 1 – October 31 

400 / 100 ml 

Chlorine, Total Residual (daily maximum)  20 ug/l, 0.33 lbs/day 

 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   16 

3.3.2 Kiamesha Sewer District Capacity and Operations Review 

The Kiamesha WWTP is currently permitted for an ADF of 2.0 mgd.  Table 2.6 lists the 

existing influent hydraulic loading characteristics.   

Table 3.3.2  Existing Kiamesha WWTP Hydraulic Loading 

 

 

*   ADF = Average flow over a calendar year 

** MMDF = Maximum monthly daily flow (maximum 30-day average flow).  The SPDES 
permit flow limit is based on the MMDF. 

***Occurred April 2017    
 
 

As noted, the average flows to the Kiamesha WWTP are within the facility’s design and 

permitted flow.  The average influent BOD for 2017 was 126 mg/l.  The facility’s average 

to peak flow ratio along with the relatively low influent BOD suggests that there is 

moderate I&I entering the collection system.    

 

The Kiamesha WWTP is adequately sized to effectively treat the current wastewater 

generated within the system, with capacity available for future growth provided that I&I 

removal work is continued within the system.  

3.3.3 Kiamesha WWTP Compliance History 

The facility has experienced some violations in the last two years.   The violations 

included TSS violations due to shock loading after an industrial discharge to the system 

along with a UOD and TSS violation.  The facility also had violations associated with lack 

Year *ADF (mgd) MMDF (mgd) Max Day (mgd) 

2016 0.44 NA NA 

2017 0.46 ***0.63 1.71 

Average 0.45 NA NA 

Maximum NA 0.63 1.71 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   17 

of record keeping.  The Town has prepared a Significant Sewer User Management Plan 

to prevent future violations resulting from industrial discharges.  The UOD and TSS 

violations were addressed via process control changes and the record keeping issues 

have been addressed via staff training.    

3.3.4 Kiamesha WWTP Recommended Improvements 

The Kiamesha WWTP is generally in good condition, with recent upgrades to the 

facility’s headworks, secondary clarifiers and filtration process.  The treatment capacity 

of the oxidation ditches is also sufficient for the current flows.  The existing secondary 

process is dated and inefficient and the system lacks modern automation and controls.  

Upgrades to the blowers / aeration processes, combined with modern controls 

throughout the facility can result in significant efficiency increases and associated 

energy and labor savings.   

Other upgrades to increase the life and enhance the efficiency of the facility are also 

recommended. These include general electrical system upgrades, upgrades to 

modernize the SCADA system, overall energy efficiency upgrades and miscellaneous 

architectural and mechanical upgrades and a new maintenance building.  The budgetary 

prices to implement these recommended upgrades to the WWTP ~ $10,343,000.  The 

cost to the average single-family home user would increase by approximately $209 per 

year among all districts that direct wastewater to the WWTP, if no grant funding or low-

cost financing is procured. 

 

The facility’s sludge press is undersized for the sludge generation within the Town.  

Consideration should be given to the Town’s overall sludge management system, with 

the potential for a new digester and sludge press being considered.  It is recommended 

that a septage receiving station be considered in conjunction with the solids processing 

upgrades.  Measures to reduce I&I in the system should also be considered.  Note that 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   18 

the cost for upgrades to the sludge processing (sludge press) is ~ $2,600,000.  This 

would benefit all the of the districts within the Town and is not included in the 

$10,343,000 upgrade budget.   It is estimated that this cost would result in an increase 

of approximately $36.00 for the average single-family home annual debt rate. 

3.4 Melody Lake Sewer District 

3.4.1 Melody Lake Sewer District Collection and Wastewater Treatment System 
Overview and Treatment Requirements 

The Melody Lake Sewer District serves the area which was originally developed as the 

Melody Lake Acres.  The district includes 61 residential parcels, with an additional 22 

undeveloped residential parcels located within the district.  The collection system and 

WWTP were originally constructed in the mid-1970s, with upgrades to the facility 

completed in 2016.  The facility has a permitted flow of 38,000 gpd and treatment is 

currently achieved via an activated sludge process.  The facility’s Engineering Report 

prepared by MH&E and dated March 2015 provides for the facility’s design average flow 

of 38,000 gpd and the peak hourly flow design of 150,000 gpd.  The Melody Lake WWTP 

treatment process consists of manual bar screen, two (2) aeration basins, two (2) 

secondary clarifiers followed by chlorination and de-chlorination.  The Melody Lake 

WWTP discharges to Turner Brook via SPDES # NY-0030708.  See Appendix B for permit. 

The SPDES permit limits for this facility are as follows:   

Table 3.4.1  Melody Lake WWTP SPDES Permit Limits – WWTP Discharge 

Parameter Limit 

Flow (Monthly Average) 38,000 gpd  

BOD5 (Monthly Average) 30 mg/l, 9.5 lbs/day  

BOD5 (7-day Average) 45 mg/l, 14.3 lbs/day 

Total Suspended Solids (Monthly Average) 30 mg/l, 9.5 lbs/day 

Total Suspended Solids (7-day Average) 45 mg/l, 14.3 lbs/day 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   19 

Solids, Total Dissolved (Daily Maximum) 1,000 mg/l 

Solids, Settleable (daily maximum) 0.3 ml/l 

pH (range) 6.0-9.0 

Nitrogen, Ammonia, as N (Monthly Average)  
in effect from May 1 – October 31 

11.2 mg/l 

Nitrogen, Nitrate, as N (Daily Maximum) 
in effect from May 1 – October 31 

Monitor 

Phosphorous, Total, as P (Daily Maximum) 
in effect from May 1 – October 31 

Monitor 

Coliform, Fecal (30-day geometric mean), 
in effect from May 1 – October 31 

200 / 100 ml 

Coliform, Fecal (7-day geometric mean),  
in effect from May 1 – October 31 

400 / 100 ml 

Coliform, Fecal, Nov. 1 – April 30 No limit or monitoring required 

Chlorine, Total Residual (daily maximum)  0.1 mg/l 

 

3.4.2 Melody Lake Sewer District Capacity and Operations Review 

The Melody Lake WWTP is currently permitted for a MMDF of 38,000 gpd.  Table 2.8 lists the 

existing influent hydraulic loading characteristics.   

Table 3.4.2  Existing Melody Lake WWTP Hydraulic Loading 

 

 

*   ADF = Average flow over a calendar year 

** MMDF = Maximum monthly daily flow (maximum 30-day average flow).  The SPDES 
permit flow limit is based on the MMDF. 

***Occurred January 2017    
 

Year *ADF (gpd) ** MMDF (gpd) 

2016 5,000 12,000 

2017 8,000 ***15,000 

Average 7,000 NA 

Maximum NA 15,000 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   20 

As noted, the average flows to the Melody Lake WWTP are well within the facility’s 

design and permitted flow.  The Melody Lake WWTP is adequately sized to effectively 

treat the current wastewater generated within the system, with capacity available for 

future growth.  The facility is approximately 2 years old and in good working condition. 

The secondary clarifiers do not meet regulatory standards as the clarifier floors lack the 

sufficient slope or the mechanical means to effectively transfer sludge.  The sludge 

accumulates within the clarifier where the excessive retention time results in floating 

sludge on the surface of the clarifier.   

 3.4.3 Melody Lake WWTP Compliance History 

The facility has had violations in the last two years.   The violations were predominately 

for TSS exceedance resulting from solids washouts due to rising sludge in the clarifiers 

and high effluent chlorine residuals due to improper dosing of the de-chlorination 

(sodium bi-sulfite).  

3.4.4 Melody Lake Collection Recommended Improvements 

The Melody Lake WWTP is new and limited upgrades are required to bring the facility 

into compliance with the current SPDES permit and to extend the life of the facility.  It is 

recommended that the secondary clarifiers be modified with hoppers or mechanical 

upgrades to ensure that the sludge is effectively removed from the clarifiers.  The 

budgetary prices to implement the recommended upgrades is ~ $100,000.  Current 

sewer rates for the average single-family home would increase by approximately $86 

per year. See Appendix D for rate models. 

3.5 Sackett Lake Sewer District 

3.5.1 Sackett Lake Sewer District Collection and Wastewater Treatment System Overview 
and Treatment Requirements 
 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   21 

The Sackett Lake Sewer District serves the areas adjacent to Birchwood Pond, Forest 

Pond and Sackett Lake.  Wastewater is collected via a district owned sewer collection 

system.  This system collects and conveys the sanitary sewage to the Sackett Lake 

WWTP.  The Sackett Lake WWTP has a permitted flow of 500,000 gpd and treatment is 

currently achieved via a fixed film process.  See Appendix B for permit. The Sackett Lake 

WWTP treatment process consists of manual bar screen, primary clarification, trickling 

filters, secondary clarification followed by chlorination and post-aeration.  The Sackett 

Lake WWTP discharges to the Sackett Lake Outlet via SPDES # NY-0030716 as follows:   

Table 3.9  Sackett Lake WWTP SPDES Permit Limits – WWTP Discharge 

Parameter Limit 

Flow (Monthly Average) 0.50 mgd  

CBOD5 (Daily Maximum) 10 mg/l, 42 lbs/day  

Total Suspended Solids (Daily Maximum) 10 mg/l, 42 lbs/day 

Solids, Settleable (daily maximum) 0.1 ml/l 

pH (range) 6.5-8.5 

Temperature (Daily Maximum) Monitor 

Dissolved Oxygen (Daily Minimum) 7.0 mg/l 

Phosphorous, Total, as P (Daily Maximum) 
in effect from May 1 – October 31 

Monitor 

Coliform, Fecal (30 day geometric mean), 
in effect from May 15 – October 15 

200 / 100 ml 

Coliform, Fecal (7 day geometric mean),  
in effect from May 15 – October 15 

400 / 100 ml 

Coliform, Fecal, October 16 – May 14 No limit or monitoring required 

Chlorine, Total Residual (Daily Maximum)  2.0 mg/l 

  



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   22 

3.5.2 Sackett Lake Sewer District Capacity and Operations Review 

The Sackett Lake WWTP is currently permitted for a MMDF of 0.50 mgd.  Table 2.10 lists the 

existing influent hydraulic loading characteristics.   

Table 3.10  Existing Sackett Lake WWTP Hydraulic Loading 

 

 

*   ADF = Average flow over a calendar year 

** MMDF = Maximum monthly daily flow (maximum 30 day average flow).  The SPDES 
permit flow limit is based on the MMDF. 

***Occurred April 2017    
 

As noted, the average flows to the Sackett Lake WWTP are well within the facility’s 

design and permitted flow.  The Sackett Lake WWTP is adequately sized to effectively 

treat the current wastewater generated within the system, with capacity available for 

future growth.   

 3.5.3 Sackett Lake WWTP Compliance History 

The facility has had violations in the last two years.   The violations were predominately 

for not meeting the percent removal requirements for TSS and BOD.  These 

exceedances are the result of very low influent loadings, rather than treatment 

deficiencies within the WWTP process.  The facility has had violations for pH and DO 

exceedances which were addressed via process control changes. 

Year *ADF (mgd) ** MMDF (mgd) 

2016 0.126 0.185 

2017 0.165 ***0.238 

Average 0.146 NA 

Maximum NA 0.238 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   23 

3.5.4 Sackett Lake Collection Recommended Improvements 

The influent loading for the Sackett Lake WWTP is very low, with an average 2017 

influent BOD of 25 mg/l and a low influent BOD of 5.5 mg/l.  This is very dilute and 

indicative of extreme I&I within the collection system.  To achieve an 85% removal with 

an influent BOD of 5.5 mg/l, requires an effluent BOD of < 1 mg/l.  There are no cost-

effective treatment technologies available which are capable of reaching BOD levels of < 

1 mg/l. Instead, it is recommended that substantial I&I removal work be undertaken 

within the collection system, with no upgrades occurring at the WWTP itself until the I&I 

issues are addressed. The cost of improvements to the collection system to reduce I&I is 

estimated at $750,000. This cost would result in a $60 per year increase in debt to the 

average single-family home user. See Appendix D for rate models. 

3.6 Town Wide Sanitary Sewer Needs 

3.6.1 Town Wide Solids Handling Processing and Septage Processing / Treatment 

The Town currently transfers the sludge generated at all wastewater treatment facilities 

to the Kiamesha WWTP for dewatering and final disposal.  The Town transfers the 

sludge in an aging 1,500-gallon tanker truck.  The Kiamesha sludge press is undersized 

for the current demands, with the press operated seven days / week.  This leaves no 

available capacity for future growth.  It is recommended that upgrades to the Kiamesha 

WWTP sludge processing be undertaken, with the upgrades considering the sludge 

management needs of all the Town’s facilities.  An aerobic digestor process is 

recommended. With an upgraded sludge management system, the Kiamesha WWTP will 

have sufficient capacity to accept and treat septage.  This can be a revenue generator 

for the Town and it is recommended that a septage receiving station be considered as 

part of the Kiamesha WWTP upgrades at a cost of approximately $900,000.   

Additionally, it is recommended that the tanker truck be replaced with a modern, larger 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   24 

tanker (approximately $80,000).  The sludge digester preliminary project budget is ~ 

$4,419,750.   Across all sewer districts, this facility improvement would be an increase of 

approximately $37 per year to the average single-family home. 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   25 

 

4.0 TOWN OF THOMPSON POTABLE WATER SYSTEM EVALUATION 

Water infrastructure in the Town of Thompson is provided in six water districts, with four 

supplied by wells, treatment, storage and distribution owned and operated by the Town. The 

Water District that serves the Resorts World Casino is supplied by the Village of Monticello.  

The Route 42 Water District which encompasses the main commercial hub of the Town just 

north of the Village of Monticello is supplied by the private Kiamesha Artesian Spring Water 

Company.  The focus of the Master Plan is the four supplied with water owned and operated 

by the Town and the one supplied by the private water system.   

4.1 Town of Thompson Water Infrastructure and Districts 

Facility Water Provided By / Owner Capacity 

Adelaar Resort 
Water District 

Village of Monticello NA 

Cold Spring Water 
District 

Town of Thompson 
2 Wells, 2 Booster Pumps, 3,600 

LF of Main 

Dillon Farms Water 
District 

Town of Thompson 1 Well, 1,200 LF of Main 

Route 42 Water 
District 

Kiamesha Artesian Spring Water 
Company 

109,000 gpd Per NYSDEC for 
Filtration Plant Well 

Melody Lake Water 
District 

Town of Thompson 
2 Wells, 1 Booster Pump, 4,000 

LF of Main 

Lucky Lake Water 
District 

Town of Thompson 1 Well, 2,600 LF of Main 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   26 

4.2 Town-owned Well Systems 

The Town of Thompson owns and operates four water districts that are comprised of wells, 

treatment, storage and distribution.  Interviews and basic operational data provided by Town 

staff indicates that these systems are compliant with regulatory standards and best practices; 

therefore, extensive review of these systems was not conducted. 

4.3 Route 42 Water District/Kiamesha Artesian Spring Water Company 

4.3.1 Route 42 Water District 

The Route 42 Water District includes 9,600 LF of water main, providing service to a main 

commercial and residential area of the Town along Route 42 from south of Lake View Drive 

to the north encompassing Kenny and Krier lanes, lands on both sides of Concord Road to 

the southern end of Kiamesha Lake and continuing to include Thompson Square and the 

lands in the Town to the interchange with Route 17.  Catskill Regional Medical Center is 

located within this district as are existing and proposed multi-family housing areas.  The 

current population served by the Route 42 Water District is estimated to be 200.   

4.3.2 Kiamesha Artesian Spring Water Company, Inc. (KASWC) 

The Kiamesha Artesian Spring Water Company, Inc. (KASWC) is a privately-owned company 

that produces and supplies potable water to an estimated 450+ residential and commercial 

users (including the approximately 200 located in the Town’s Route 42 Water District) along 

Route 42 and west of the Kiamesha Lake as well as to the commercial properties north of the 

Village of Monticello in the Town of Thompson.  Water is drawn almost exclusively from a 

well at the filter plant at the north end of the lake.  A second well is located on Frasier Road.  

The wells are permitted to take 0.109 and 0.096 MGD, respectively.  KASWC is permitted to 

draw 0.274 MGD of water from Kiamesha Lake; however, water from the lake requires 

filtration.  Regardless of source, the water is disinfected using liquid chlorine and pumped 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   27 

into the distribution system.  Water Storage is provided by two steel tanks with a combined 

capacity of 1.4 million gallons (MG). 

Water withdrawals are regulated by the NY State Department of Environmental 

Conservation (DEC) and the Delaware River Basin Commission (DRBC).  Operation of the 

treatment plant, distribution system and wells are regulated by the Department of Health 

(DOH) as Public Water Supply No. NY5203344.  The rates that are charged by the water 

company are regulated by the New York State Department of Public Service (DPS).  For the 

purposes of this Master Plan, data obtained from DRBC files, discussion with DOH, and 

physical observations of the facilities and recent statements of the owner/operators are the 

basis for the analysis and recommendations. 

4.3.2.1  Source of Water Supply 
 

The KASWC is currently permitted to supply water from three sources: a well located at the 

water filtration plant site, a surface water intake with a filtration system, and a permitted, 

though undeveloped off-site well.   

The well at the filtration plant is reported to have been developed prior to 1900.  The well 

supplies good quality water that requires only disinfection prior to pumping into the 

distribution system.  The well is routinely pumped at 0.13-MGD continuously throughout the 

summer months and the DRBC permit provides for an average of 0.13 MGD on a 30-day 

basis.  However, the NYSDEC issued 1990 WSA #8468 authorized taking only 0.109 MGD; so 

reported water usage in the summer typically exceeds the NYSDEC permitted use by 20%.  

The well is reported as 80-ft deep according to the NYSDEC, but the DRBC records state that 

it is 110-ft deep.  There is no data on the construction of the well or depth of casing to 

confirm the depth or manner of construction.  The water drawn from the well meets routine 

water quality standards in accordance with NYSDOH regulations.  However, the physical 

features of the well head are not ideal and the well includes a surface outlet in a heated 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   28 

enclosure that also houses the meter.  This water source is presently the primary if not 

exclusive source for the KASWC. 

A second permitted source of water is Kiamesha Lake, the raw water from which must be 

filtered prior to distribution in conformance with the Enhanced Surface Water Treatment 

Rule II.  The current DEC WSA No. 8684 (1990) authorizes surface water usage of 195-GPM 

from the lake (which over the course of a year would result in the withdrawal of 100-MG).  

DRBC Docket D90-68, also entered in 1990, permits a taking of 21-MG per 30-day period 

which amounts to 252-MG per year.  Of these conflicting authorizations, it would appear that 

the older NYSDEC 100-MG per year (274,000-GPD) limit would take precedence.   

The treatment plant was built in 1962 and modified over the years.  The plant remains little 

changed from 1999 following DOH directed improvements.  Filtration was to be provided by 

pressure sand filters with polishing by diatomaceous earth (DE) filters to meet a filtered 

water standard of 1-NTU.  Subsequent DOH inspections from 2003 to 2009 each refer less to 

filters and imply their use is largely phased out.  In 2012 the Operator (Allan Schachnovsky) 

confirmed that the DE filters were no longer in service.  The apparent method of filtration for 

Kiamesha Lake water (as reported by the Operator in 2012) was the single-stage sand filter; 

however, it is noted that this treatment method does not meet the standards applied by the 

NYSDOH.  As a result, use of the filtration equipment has been discontinued and the plant is 

reportedly inoperable at this time.  Therefore, the Kiamesha Lake source is unavailable to 

meet system demands.   

The final source of water for the KASWC is the Fraser Road Well #1 which was permitted in 

1990 for 0.096 MGD by DEC and DRBC.  The well was drilled, tested and permits issued, but 

no further work has been completed to develop the well or connect it to the system.  In 

order to utilize this water source, a pump and sealed pitless unit would need to be installed, 

a disinfection system constructed, and a connector line extended to the water mains.   



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   29 

4.3.2.2  Distribution System 

The KASWC supplies water to an estimated 450+ residential and commercial users.  The 

service area extends south to the Monticello Mall, north the Anawana Lake, west to Fraser 

Lake and east to beyond Joyland Road.  Over the years a number of extensions have been 

approved to provide water as needed to a variety of users.  The operator’s report submitted 

to the DOH states that the system has approximately 5-miles of water main for which the 

KASWC provides maintenance; however, based on reported extent of the service area, the 

water mains owned by the KASWC may be much more extensive.   

Due to the age of the original KASWC system, much of the water main is a flush-joint bolted 

cast iron pipe.  The operator reports that there are few water main breaks or leaks.  

However, it is likely that the mains do leak and occasional breaks are reported which require 

boil water orders due to low water pressure and/or conduct of repairs.  Given the age of 

many of the mains, the amount of water lost and the frequency of breaks is expected to 

increase over time.   

All water services in the District are reported by the Operators to be metered and billing is 

based on meter readings.  Water storage tanks are located at approximately 1580-ft 

elevation and provide a pressure of 70 to 80 psi at the water plant.  An audit of the water 

system to assess leakage and losses is not possible since for much of the year the tank is 

pumped to overflow. 

4.3.2.3  Water Storage 

The storage tanks are located north of CR 109 across from the old Concord Hotel site on land 

reportedly owned by KASWC and accessed through easements from others.  The original 

tank reportedly is 440,000 gallons in capacity and dates back to the 1940’s.  The newer tank 

was erected approximately 1989 and is 1,000,000 gallons in capacity.  This tank was originally 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   30 

an oil storage tank that was converted for water storage.  There is no design information on 

either tank.   

Both tanks were painted in approximately 1989.  The 440,000-gallon tank roof has buckled 

across its entire width, a condition that reportedly occurred within the past two years due to 

wet heavy snow and rain.  The partially collapsed roof renders this tank unreliable and 

undesirable for service.   

4.3.3 Summary and Recommendations 

While the primary KASWC well is a reliable source of supply, it is the only viable source of 

supply for this water system which presents a vulnerability in the water system that serves a 

primary commercial and multifamily area of the Town.  The physical infrastructure of the 

water system including the filtration plant facilities, storage tanks and distribution system are 

in varying states of disrepair and physical observation reveals a substantial lack of required 

maintenance over a long period of time.  Necessary investments in this private water system 

have not occurred beyond emergency repairs necessary to continue operations.  The level of 

service is lacking as demonstrated through numerous failed attempts by several proposed 

development projects to secure service. 

The recommended improvements to the existing system include at a minimum in priority 

order: 

1. Conversion of Fraser Road Well # 1 into a production well complete with well-

head protection, a pitless pump unit, meter, disinfection system and connection 

into the existing water main system to provide a redundant and reliable 

additional source of water to address demands in excess of the permitted 

capacity of the treatment plant site well and to provide water supply for future 

users.  A budget cost for this priority is: $ 500,000 - $650,000. 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   31 

2. Modernization of the well head and pump system for the treatment plant site 

well to include well head protection and a modern sealed pitless unit.  A budget 

cost for this priority is: $50,000. 

3. Repairs to the 440,000-gallon tank and re-coating of both tanks (which is likely to 

require lead abatement) or replacement of these tanks with one or more tanks of 

modern construction (either glass lined steel or concrete) to provide reliability 

and longevity. A budget cost for this priority is: $ 1,000,000. 

4. Evaluation of the accuracy of master meters at the wells as well as customer 

metering as a means to ensure proper billing and system revenue as well as 

determine the quantity of lost water due to aging mains.  With a second source 

on line and repaired water tanks, it will be possible to conduct a water audit to 

determine lost water quantity and address it as outlined in priority 5 herein.   

Repair or replace meters as necessary.  A budget cost for this priority is: $195,000 

($15,000 water audit; $180.000 (450 meters x $400 per meter) for meter 

replacement. 

5. A systematic replacement of the flush-joint bolted cast iron mains to address 

water loss and improve reliability with respect to the transmission of water.  A 

budget cost for this priority is $200,000 per year each year. 

6. Abandonment of the surface water treatment system.  Consideration could be 

given to maintaining the surface water withdrawal permit and planning for future 

construction of a filtration plant to meet Surface Water Treatment Rules; 

however, the capital and operating costs of such a system will be significantly 

greater than those of operating the two wells and disinfections systems, so this 

may not be a viable alternative.  A budget cost for this priority is $50,000 (to 

abandon the system). 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   32 

The total cost for all priorities is $1,950,000 for capital expenses and $200,000 a year for on-

going water line replacements. 

Given the history of disinvestment in this system and the vulnerabilities which are significant 

as well as the importance of potable water to the economic and social vitality of the Town, 

every effort should be made to work with and encourage the owner of the system to 

conduct the recommended improvements in the very near term.   

Failing immediate action by the owner, the recommendation is that the Town takes steps to 

acquire the water system through a willing buyer-willing seller arrangement or eminent 

domain proceeding, if necessary.  The acquisition of the water system by the Town would 

require an appraisal of the physical infrastructure including depreciation, appraisal of real 

property, and cash assets and liabilities of the water system to establish a reasonable price.    



Town of Thompson   Infrastructure Master Plan 

Delaware Engineering, D.P.C.   33 

5.0 PRIORITY LIST OF SEWER SYSTEM IMPROVEMENTS AND RECOMMENDED BUDGETS 

IMPROVEMENT BUDGET 
POTENTIAL FUNDING 

SOURCE 
PRIORITY 

Dillon Farms Sewer District 

Additional Septic Tank and 
Replacement of Filter Media 

$150,000 SAM Immediate 

I&I Removal $ Sewer Rents On-Going 

Abandon and connect to 
Village 

$900,000 WQIP/WIIA Short-term 

Emerald Green-Lake Louise Marie Sewer District 

New Headworks with 
Mechanical Screen, Grit 

Removal, Effluent Filters, 
Digesters & General Repairs  

$7,300,000 WQIP/WIIA Short-Term 

I&I Removal $ Sewer Rents On-Going 

Kiamesha Lake Sewer District 

Upgrades to Blowers/Aeration, 
Control Systems, General 

Upgrades, Energy Efficiency 
$10,343,052 WIIA/WQIP Mid-term 

I&I Removal $ Sewer Rents On-Going 

Melody Lake Sewer District 

Modify Secondary Clarifiers to 
Ensure Sludge Removal 

$100,000 SAM/WIIA/Rents Immediate 

Sackett Lake Sewer District 

I&I Removal to Reduce Dilution 
of Influent to Allow Percent 

Removal Compliance 
$750,000 WIIA/WQIP Short-term 

Town-Wide Sanitary Sewer Needs – Infrastructure at Kiamesha Lake WWTP 

Digestor $4,419,750 WIIA Mid-term 

Dewatering Press $900,000 WIIA Mid-term 

New Tanker Truck $80,000 SAM Mid-term 

Septage Receiving Station – 
Revenue Generation 

$500,980 WIIA Mid-term 

Total of All  $25,443,782   

Immediate $250,000 2019  

Short-term $8,950,000 Within three years  

Mid-term $16,243,782 Within five years  

 

 



Town of Thompson   Infrastructure Master Plan 

Delaware Engineering, D.P.C.   34 

6.0 OPPORTUNITIES AND CONSTRAINTS 

Opportunities and constraints in the Town of Thompson with respect to potable water include: 

Water System Opportunity Constraint 

Town-Owned Well Systems 

Local Control; Regulatory 
Compliant; Minimal Capital 

Needs; Minimal Operations and 
Maintenance Costs 

Disparate Systems with Small 
Customer Bases to Fund Costs 

of Capital, Operations and 
Maintenance Costs 

Village of Monticello 
Recent Investment in 

Infrastructure; Reasonable 
Costs to Users 

Requires Intermunicipal 
Cooperation for Access 

Kiamesha Artesian Spring 
Water Company 

Serves Area with Major 
Potential for Commercial and 

Multi-family Housing 
Development 

Disinvestment by Private 
Owner; Lack of Redundant Raw 

Water Supply; Cannot Meet 
Future Demands 

 

Opportunities and constraints in the Town of Thompson with respect to wastewater collection and 

treatment include: 

Sewer Systems Opportunity Constraint 

Town-Owned Systems 

Local Control; Robust 
Housekeeping and Recent 

Maintenance; Excess Capacity 
all Systems but One if I&I is 

Controlled 

Disparate Systems with Small 
Customer Bases to Fund Costs 

of Capital, Operations and 
Maintenance Costs; Regulatory 
Compliance Issues; I & I; Aging 

Infrastructure  

Village of Monticello 
Recent Investment in 

Infrastructure; Reasonable 
Costs to Users 

Requires Intermunicipal 
Cooperation for Access 

 

The excess capacity that is available in the wastewater treatment systems in the Town, with the 

exception of Dillon Farms, is a significant asset and benefit to the Town as shown in the following Table 

6.1.  However, the excess capacity is only valuable if the facilities are permit compliant and I&I is 

reduced.   



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, D.P.C.   35 

Table 6.1  Town-Owned WWTP Hydraulic Capacities 

WWTP SPDES Permit Current MMDF Limitations 

Kiamesha Lake 2,000,000 GPD 630,000 GPD 
I&I, efficiency, solids 

processing and 
controls 

Dillon Farms 1,600 GPD 6,500 GPD Undersized WWTP 

Emerald Green 410,000 GPD 350,000 GPD 
I&I, headworks and 

controls 

Melody Lake 38,000 GPD 15,000 GPD Clarifiers 

Sackett Lake 500,000 GPD 238,000 GPD I&I 

MMDF = Maximum Monthly Daily Flow (30-day average flow) for SPDES Compliance 

 



Town of Thompson   Infrastructure Master Plan 

Delaware Engineering, D.P.C.   36 

7.0 FINANCIAL ANALYSIS 

Given that the economic opportunity area for water service is the Route 42 Water District 

and this area of the Town is provided water by a private water company, the focus of the 

financial analysis and rate modeling is the Town-owned and operated sewer systems. 

7.1 Methodology 

To accomplish the Financial Analysis, a review of the detailed operating budget for the sewer 

systems as well as debt schedules for existing obligations was conducted.  Among the 

objectives of the Financial Analysis is a Rate Study to support the equitable distribution of 

costs.  See Appendix C for a summary of the rent method analysis. 

The information from the Infrastructure Master Plan with respect to capital plans for the 

sewer system improvements including annual repair and maintenance were considered with 

respect to potential future debt obligations.    

Additionally, the analysis identified likely sources of financing for the various improvements 

as well as opportunities to consolidate districts. 

Once this information was gathered and analyzed, it was modeled to evaluate the current 

fiscal situation as well as potential rate scenarios.  A rate model using an Excel spreadsheet 

was created.  It re-creates present day fiscal conditions including current revenues and 

expenses and then is constructed to evaluate a number of future scenarios involving rate 

structures.   For each scenario, the impact on rate payers was evaluated based on the current 

rate structure as well as modification of the rate structure.  The rate modeling is presented in 

Appendix D.   

 

 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

7.2 Summary Results 

Thompson Town Code Part II, Chapter 194, establishes sewer rent rates for each district. 

Many of the district’s rents are calculated based on points for land use types in the Schedule 

of Points at 194-46. The 2018 budgets for sewer district capital and maintenance costs were 

compared to revenue generated according to property and point information for 2018. The 

2018 calculated revenue for several sewer districts fairly closely matched to the amount 

budgeted, however several did not, indicating that another method was being utilized for 

billing in that district. In some cases, the Code states that calculation of rents will be based on 

“existing available data” but it appears that the Schedule of Points at Table 194-46 was 

utilized. 

Direct comparisons between sewer districts are not straight forward as there are a variety of 

billing methods employed. Information, such as number of apartments, lots, washrooms, 

acres or assessed value used was not available for understanding or re-assigning points to 

commercial, medical and some residential properties. 

It should be noted that the Town Code was written at various points in time and defines the 

state of infrastructure during those timeframes.  Therefore, it is not entirely reflective of 

actual conditions at the present. The Code was last updated in 1993, while the Table was last 

updated in 2003. The Harris system rents procedure lists the medical facility as the only user, 

which is no longer the case. The Adelaar system is not included in the Code, but currently has 

several developments recently come online and several more to come. 

The Dillon Farms Sewer District is a small collection and treatment system of single-family 

residences. Billing formula is based on Table 194-96. See Appendix C for analysis summary. 

For this district the billing method is straight forward; however, it is recommended that this 

small district’s WWTP be abandoned and the district consolidated with the Cold Springs and 

Harris Sewer Districts for treatment at the Monticello WWTP. The consolidation of these 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

systems would mean that the annual operation and maintenance costs and capital costs 

would be shared over a larger number of users. Modelling estimations show that the annual 

cost to Dillon Farms single-family users would decrease by approximately $408, while those 

of Cold Springs SFH users would decrease by approximately $30 and Harris SFH users would 

increase by $41 (not including the Catskill Regional Medical facility flat rate as this facility has 

no points assigned). See Appendix D for rate models. 

The Emerald Green-Lake Louise Marie Sewer District is composed primarily of single-family 

residences with some multi-family residences, vacant land, a few commercial enterprises 

and recreational facilities as well as a few education and health care and community services 

facilities. Billing is based on Table 194-96 and the budgeted costs are met by this formula. 

The WWTP requires upgrades for compliance with regulations. The typical single-family 

residence would see an increase of $354, if no grant funding or low interest loans are 

secured. See Appendix D for rate models. 

The Rock Hill Sewer District consists of a few single and multiple family residences, vacant 

residential parcels, several small commercial enterprises, a dentist, a junkyard, a 

supermarket and a motel. This Sewer District flows to Emerald Green WWTP. Sewer rents 

charged to Rock Hill are based on water usage, with a minimum rate charged for 90,000 

gallons annually for residential and small commercial users, and 180,000 gallons annually for 

other commercial users. See Appendix A for Sewer Rents code. 

The Kiamesha Lake Sewer District is composed largely of single-family residential (both 

occupied and vacant) properties, multi-family properties, apartments, cottages, bowling and 

outdoor swimming facilities, schools and community services (water and wastewater 

treatment). Sewer rents are to be based on “existing available data” according to the Sewer 

Code, however modelling suggests that the actual method is based on use of the points in 

Table 194-46 (Kiamesha 7.5 points). Three other sewer districts send wastewater to the 

Kiamesha WWTP for treatment.  Proposed upgrades to the Kiamesha WWTP in order to 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

meet updated SPDES permit discharge limits for fecal coliform and total 

chlorine residual, and to ensure the plant’s long-term viability could cost $11 million. The 

Town is submitting a grant proposal to lower these costs. Sharing the remaining upgrade 

costs among the user sewer districts in an equitable manner is recommended. Modelling of 

the potential rate changes highlighted some difficulties in that several of the sewer districts 

that send wastewater to Kiamesha WWTP are billed by different methods. 

Other improvements to Kiamesha WWTP, including sludge management would benefit all 

Town of Thompson sewer districts, while septage receiving capabilities is a service that 

serves a community need while being a revenue source for the WWTP. These costs would be 

shared among all sewer districts with revenue intended to off-set some, most or all of that 

cost on an annual basis. There is a robust local septic hauling industry in search of permitted 

facilities for disposal of septage and a local facility stands to benefit substantially from this 

need.   The Town is submitting grant requests for financial assistance for a full WWTP 

upgrade including improvements to sludge handling that will benefit all sewer districts. See 

Appendix D for rate models. 

The Sackett Lake Sewer District is primarily single-family residential with several multi-family 

residences, vacant land, a few commercial properties consisting of a bar, bungalows and 

distribution facility, swimming areas and a health spa, and community services. In the Town 

Code, Sewer rents are to be based on “existing available data”; however, modelling suggests 

that the actual method is primarily based on use of the points system in Table 194-46. 

Upgrades to lessen inflow and infiltration to improve wastewater treatment would result in 

an approximately $60 increase in the rate to the typical single-family residence. 

The Melody Lake Sewer District is primarily single family residential with vacant parcels as 

well. Town Code says billing will be based on a formula of a rate for house and lot. According 

to modelling it appears that this formula is the point system at Table 194-46. The modelled 

annual revenue closely matched the amount budgeted. With recommended WWTP 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

improvements the annual capital rate for a single-family residence would increase by $86. 

See Appendix D for rate models. 

Table 194-96 appears to be an equitable method for cost distribution; however, it is lacking 

in points definitions for medical facilities. Therefore, there is presently no one equitable 

method by which sewer costs can be assigned to these facilities. As the Town includes 

several large medical facilities it would be advantageous to update the Code and Table to 

include a consistent method by which these facilities are charged, perhaps by points for the 

base building plus number of washrooms or by metered water usage data. 

 

Table: Sewer District analysis summary  

Sewer District Name SD No. Match between budget and 
calculation (2018 data) 

Notes 

Sackett Lake SD070 Within $6,000 total Code states based on 
existing data but 
appears to be based 
on Table  

Kiamesha Lake SD071 Within $2,000 total Code states based on 
existing data but 
appears to be based 
on Table 

Melody Lake SD072 Within $1,500 total Code states based on 
existing data but 
appears to be based 
on Table 

Harris SD073 Within $500 O&M only Appears to be based 
on Table, with 
Medical Center at a 
flat rate (no points). 

Dillon Farm SD074 Matched Table 194-46 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

Anawana Lake SD075 Within $4,500 O&M only Table 194-46 

Cold Spring SD076 Within $1,500 O&M only Table 194-46 

Emerald Green Lake 
Louise Maria 

SD077 Within $1,500 Table 194-46 

Rock Hill SD078 Not budgeted by points Charged by water 
usage per residential 
and commercial 

Harris Woods SD079 Matched Not included in Code, 
apparently based on 
Table 

Adelaar Lake SD080 Matched Not included in 
Code; Town gives 
developer the 
budget, costs 
according to water 
usage. 

Notes: Table is Schedule of Points 194-46 

 

7.3 Capital Financing Opportunities and Strategies 

Given the regulatory status, capital improvement needs identified, demographic profile 

and economic opportunities in the Town of Thompson, the Town is well positioned to 

take advance of a variety of state and federal low-cost financing and grant programs.  

Key to maximizing these opportunities is understanding the full scope of all 

improvements and matching the financing that will result in the lowest user cost to each 

project. 

Each grant program is operated by an agency under a program specific timeline for 

announcements of availability of funds, application due dates, award notices and 

execution of agreements for assistance which allows the grantee to obtain funds from 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

the grantor.  To assist in understanding the opportunities available to the Town, a brief 

description of the programs and timeframes for each aspect of relevant is presented in 

this section. 

 

 State Revolving Loan Fund (Loan and Grant Program) 

The Drinking Water and Clean Water State Revolving Loan Funds (DWSRF and 

CWSRF) programs fund the vast majority of municipal water and sewer 

infrastructure in the State for which outside sources of funds are sought. The 

programs function on a Federal Fiscal Year (FFY) calendar, with an Intended Use Plan 

(IUP) published effective on October 1 of each year listing projects for which funds 

may be encumbered during the following fiscal year.  In order to receive program 

funds, a project must be listed on the Annual List which requires submission of a 

listing form, a Preliminary Engineering Report (PER), and a Smart Growth 

Assessment generally in late August.   

Once a project is listed on the Annual List and a community determines it will 

proceed with the project, an application for financing is submitted by late June of 

the following year.   

The application for financing must include an application form, documentation that 

the State Environmental Quality Review Act (SEQRA) has been conducted, the State 

Historic Preservation Office has been consulted, and any special districts have been 

created among other requirements.  If a Special District is required to be formed, 

documentation that the district has been formed, including review by the Office of 

the State Comptroller if necessary, is required.  And, a bond resolution with 

referendum period concluded is also required.  

If a complete application is submitted by late June, financing can usually be closed 

before the end of the same year.  Short term financing is available to support project 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

development and construction costs at no cost or very low interest rate for two to 

three years after which long term financing is established with interest rates ranging 

from zero percent interest through market rate financing.  To the extent that the 

community qualifies for a grant (based on environmental/public health need and 

ability to pay), the community borrows less over the long term, reducing annual 

debt service and impacts to the customer rates.   

The SRF program accommodates adjustments to project cost and scope through 

submission of engineering amendments and budget updates.  If project costs change 

beyond anticipated contingency, it may be necessary for the community to issue 

short term borrowing; however, all eligible, approved project costs are rolled into 

long term financing and any additional short-term borrowing is defeased.  

Generally, the SRF process requires approximately 18 months from initiation any 

given spring (preparation of an engineering report and associated documents) 

through to the late end of the following year.  Because the program has hard 

deadlines, there is no opportunity to speed the application process.   

 

 State Water Infrastructure Improvement Program (Grant) 

The NYS Legislature initially committed $400 million in grant funds in the State 

Budget towards the Water Infrastructure Improvement Program over three fiscal 

years spanning 2015, 2016 and 2017.  In 2017, the Legislature expanded the 

program through the Water Infrastructure Improvement Act (WIIA) and 

Intermunicipal Grant (IMG) programs to $2.5 billion over a five-year period for a 

variety of programs focused on water quality.  The WIIA program works in concert 

with the SRF programs discussed herein with application materials for projects 

intending to make use of SRF funds for the balance of project costs mirroring the SRF 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

financing requirements.  However, communities may also submit applications for 

grant without SRF financing if other sources of funds will be used to  

For funding rounds to date, up to 60% or $3 million of eligible drinking water project 

costs and up to 25% or $5 million of eligible wastewater project costs have been 

awarded to recipients.  While public health, environmental impact and consumers 

ability to pay for improvements are considered, this grant program is unique in that 

it may be awarded to projects that do not achieve a high ranking based on IUP 

scoring criteria but that are vital to the long term sustainability of public 

infrastructure. 

 US Department of Agriculture Rural Development (Loan and Grant Program) 
 

The USDA accepts pre-applications for loan and grant packages to support 

community infrastructure on a rolling, invitation basis.  Submission of a pre-

application incorporates an application form, engineering report, environmental 

review and other fiscal and legal documentation.  Upon receipt of a completed pre-

application, the USDA will invite submission of a full application.  Once a complete 

application is submitted and accepted, closing on financing occurs within several 

month time.  

The overall process to obtain USDA RD funding is a multi-step process without hard 

timeframes, so it can be difficult to predict the timeframe for agency reviews.  The 

agency’s workload fluctuates but staffing does not and staffing is geographically 

assigned, so if there are many projects being submitted in the same geographic area, 

it can take time for the agency to review all materials.   

 

The USDA RD program does not accommodate project cost and budget costs per se.  

Minor modifications within the overall scope and contingency are acceptable, but 

significant changes in scope or budget are generally not accommodated by the RD 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

program.  Therefore, appropriate and detailed project planning is key to a successful 

USDA RD project. 

 Consolidated Funding Applications: DOS Local Waterfront Revitalization, OCR 

Community Development Block Grants, DEC Water Quality Improvement 

Program, DEC Green Infrastructure Grant Program, OPRHP Parks Grant 

Program, ESD Infrastructure Investment, New York State Energy Research and 

Development (NYSERDA) 

 

The Consolidated Funding Application (CFA) process was borne from the State 

combining the grant activities of over ten state agencies administering nearly 30 

grant programs into a single, annual action, directed by regional councils and under 

the review and approval of the agencies and the Governor’s Office.  This process has 

operated for a number of years, aggregating between $800 million and nearly $1 

billion dollars annually in state aid through various programs.   

The application schedule involves a call for applications in the early summer each 

year, with applications due towards the end of summer. Grant awards have been 

announced in December, with State Assistance Agreements executed in the spring 

or summer of the following year and funds available thereafter in the same year.  

The overall schedule from application to funding is about a year, driven by the 

state’s process. 

7.4 Recommendations 

It is recommended that the Dillon, Harris and Cold Spring sewer district are consolidated as 

each flows to the Monticello WWTP.   

It is also recommended that the Adelaar, Anawana, Harris Woods and Kiamesha sewer 

districts be consolidated into one large district as each flows to the Kiamesha WWTP.  



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

It may be prudent to consolidate the Emerald Green-Lake Louise Marie Sewer District with 

the Rock Hill Sewer District, using base average flow rates as in Rock Hill SD or points as in 

Emerald Green SD as a common method of assessment. 

It is recommended that the Sewer Rent Code be updated to reflect current sewer district 

status when consolidations have been made.  A summary of rates budgeted to points 

assessed for 2018 compared to calculated sums actual points shows the very disparate 

methods utilized to bill the different sewer districts. 

 Town Code Table 194-46 currently does not include medical facilities points. Because 

of differences in facility sizes and uses, the simplest method of charging for sewer 

may be by metered water usage. 

 The Code does not include Adelaar; points system currently used for Adelaar 

apparently charges one point for all users except the medical facility, as if they were 

all vacant properties; however, several developments have started-up recently and 

need to be included in the accounting. According to the Town, the annual budget is 

given to the developer who divides the budget amongst the users by water meter 

use. In order to ensure an equitable distribution of costs among all users, the Adelaar 

development area should carry points or water usage data in an equivalent manner 

to the other sewer districts so that the annual budget is equitable among the users 

and the portion of costs associated with Adelaar can be sent to the developer for 

division among users. 

 In the Harris Sewer District, the Discovery Center is charged by points at two 

locations; however, there are many buildings so it is difficult to ensure equity among 

the users. Catskill Regional Medical Center pays an annual flat rate; however, it is not 

known how or if this cost is associated with the actual demands of the facility.  It is 



Town of Thompson   Infrastructure Master Plan  

Delaware Engineering, P.C.   

recommended that the assessment of sewer costs is tied to demand or land use 

across the board.   

 Within the Kiamesha Sewer District, the currently code for single family homes (RPS 

land use 210) is assessed at 7.5 points while in other sewer districts, the single-family 

homes are assessed at 10 points.  If land use points are to be used to assess costs, it 

would be prudent to standardize the assessment of points to avoid confusion and 

create a more transparent, equitable system of charges. 

It would be ideal to work towards a rate structure across the sewer districts where a one or 

perhaps two common methods of assessment are utilized.  In recognition of the fact that 

some areas are metered so demand can be used for charges and others are not so land use 

may be more suitable, efforts should be made towards standardization, including the 

methods used to assess capital costs against benefitted vacant parcels.     

 



 

 

 

 

 

 

 

APPENDIX A 

Town of Thompson Code, Part II, Chapter 194 Sewer, Part 2 Sewer Rents 



Part 2
Sewer Rents

ARTICLE VIII
Harris Sewer District

§ 194-35. Imposition of rents.

Pursuant to the authority of Article 14-F of the General Municipal
Law, known as the "Sewer Rent Law of the State of New York," and
any and all amendments thereto, there are hereby established and
imposed sewer rents as a means of producing revenue for the Harris
Sewer District in the Town of Thompson.

§ 194-36. Definitions and word usage.
A. Definitions. As used in this article, the following terms shall have

the meanings indicated:
HARRIS SEWER DISTRICT — As presently constituted, has within
its bounds the premises and buildings or structures of the
Community General Hospital of Sullivan County, the present only
user of the Harris Sewer District System, and a number of other
parcels of vacant or unimproved land.
SEWER DISTRICT — Harris Sewer District, Town of Thompson, as
heretofore established by the Town Board of said Town.
SEWER RENT FUND — The fund established by the Supervisor
upon authorization of the Town Board of the Town of Thompson,
into which fund shall be deposited the sewer rents established,
imposed and collected in accordance with the provisions of this
article.1

SEWER SYSTEM — Includes the collection and disposal system
recently constructed by and for the Harris Sewer District,
consisting of a gravity interceptor, two wastewater pumping
stations and a force main interceptor sewer system, through and
by which wastewater from the Harris Sewer District will flow
to the Village of Monticello sewer system at Jefferson Street for
treatment at the existing Village Sewage Treatment Plant until
completion and operation of a joint Town of Thompson - Village
of Monticello wastewater regional treatment facility, when the
wastewater from the Harris Sewer District will be treated at the
latter facility.

1. Editor's Note: The definition of "Sewer Superintendent," of the 1981 Code, which
immediately followed this definition, was repealed 10-21-2003 by L.L. No. 7-2003.

§ 194-35 § 194-36

:1



B. Terms generally. The terms "sewer rents," "sewer system," "part,"
"sewage," "industrial waste" and "other wastes" shall be as defined
in § 451 of the General Municipal Law.

§ 194-37. Disposition of Sewer Rent Fund.
A. Revenue derived from sewer rents, including penalties and

interest, shall be credited to a special fund, to be known as the
"Sewer Rent Fund." Moneys in such fund shall be used in the
following order:
(1) For the payment of the costs of operation, maintenance and

repairs of the sewer system, or such part or parts thereof for
which sewer rents have been established and imposed.

(2) For the payment of the interest on and amortization of, or
payment of, indebtedness which has been or shall be incurred
for the construction of the sewer system or such part or parts
thereof for which sewer rents have been established and
imposed (other than indebtedness, and the interest thereon,
which is to be paid in the first instance from assessments upon
benefited real property).

(3) For the construction of sewage treatment and disposal works
with necessary appurtenances, including pumping stations, or
for the extension, enlargement or replacement of, or additions
to, such sewer systems, or part or parts thereof.

B. Such revenues from sewer rents shall not be used to finance
the cost of any extension of any part of a sewer system (other
than any sewage treatment and disposal works with necessary
appurtenances, including pumping stations) to serve unsewered
areas if such part has been constructed wholly or partly at the
expense of real property especially benefited or for the payment
of the interest on and the amortization of, or payment of,
indebtedness which is to be paid in the first instance from
assessments upon benefited real property.

C. It is understood that the costs of operation and maintenance as
provided in Subsection A(1) hereinabove shall include the
payments required to be made by the Town of Thompson acting
for the Harris Sewer District in its contract, dated January 20,
1976, entered into with the Village of Monticello for the treatment
of the Harris Sewer District wastewater at the existing treatment
plant until completion of the joint Town-village treatment facility
as hereinabove set forth and that, after the completion of said
joint plant and the treatment of the Harris wastewater, the district
Sewer Rent Fund revenues shall also be used to pay toward the
operation, maintenance and repair of said Town-village treatment
facility and toward any portion of the debt service on the
indebtedness incurred for the construction of the joint plant as

§ 194-36 § 194-37

:2



shall be provided in the applicable intermunicipal agreement
entered into between the Town of Thompson and the Village of
Monticello.

§ 194-38. Computation of sewer rentals. [Amended
11-16-1993 by L.L. No. 12-1993]

The Town Board, prior to December 31 of each year, shall cause to
be prepared a statement setting forth as sewer rentals the estimated
amounts as required for the ensuing fiscal year for the purposes
constituting the Sewer Rent Fund and which shall be used for the
purposes and in the order provided in § 453 of the General Municipal
Law. The same shall be based upon a formula using the master sewer
readings for the district. The payment of the amount set forth in the
annual statement (not later than March 1) each year shall be made
within 30 days of the date of the mailing of the statement to the
property owner without discount or penalty. A penalty of 5% of the
amount of the sewer rent statement shall be added thereto after the
thirty-day period if unpaid, and 1/2 of 1% for each additional month
or portion thereof that the sewer rent remains unpaid.

§ 194-39. Review and revision of costs and charges.
A. The Town shall annually review the total cost of operation and

maintenance of the treatment works and revise the charges in
order to accomplish the following:
(1) Generate sufficient revenue to pay the total operation and

maintenance costs necessary to the proper operation and
maintenance (including replacement) of the treatment works;
and

(2) Apply excess revenues collected to the cost of operation and
maintenance for the next year and adjust the rate accordingly.

B. The annual bill shall give a breakdown of the rate and portion of
the charges attributable to wastewater treatment services.

C. The user charge system shall take precedence over any terms
or conditions of agreements or contracts between the Town and
users (including industrial users, special districts, other
municipalities or federal agencies or installations) which are
inconsistent with the requirements of Section 204(b)(1)(A) of the
Act2 and these regulations.

§ 194-40. Rents to constitute lien.

Sewer rents shall constitute a lien upon the real property served
by the sewer system or such part or parts thereof for which sewer

2. Editor's Note: See 33 U.S.C. § 1284(b)(1)(A).

§ 194-37 § 194-40

:3



rents are hereby established and imposed. The lien shall be prior and
superior to every other lien or claim, except the lien of an existing tax
assessment or other lawful charge imposed by or for the State of New
York or political subdivision or district thereof.

§ 194-41. Cooperation of owners of real property.

The Sewer and Water Superintendent may require every owner and/
or occupant of real property within the Sewer District to furnish him
with such information as may be necessary and reasonable in order
to carry out the provisions of this article. It shall be permissible for
the Sewer and Water Superintendent or other properly authorized
person employed by the Sewer District to enter upon real property
at reasonable times for the purpose of obtaining such information as
may be necessary to carry out the provisions of this article.

§ 194-42. Collection authority.

The Town Board of the Town of Thompson shall have the authority to
collect sewer rents as provided in Subdivisions 3 and 4 of § 452 of the
General Municipal Law.

§ 194-40 § 194-42

:4



ARTICLE IX
Dillon Farms Sewer District, Kiamesha Lake Sewer District,
Melody Lake Sewer District and Sackett Lake Sewer District

[Added 12-15-1981 by L.L. No. 9-1981]

§ 194-43. Imposition of rents.

Pursuant to the authority of Article 14-F of the General Municipal
Law of the State of New York, titled "Sewer Rent Law," and any and
all amendments thereto, there are hereby established and imposed
sewer rents as a means of producing revenue for the Dillon Farms
Sewer District, Kiamesha Lake Sewer District, Melody Lake Sewer
District and Sackett Lake Sewer District in the Town of Thompson
and any sewer district created after the enactment of this article by
said Town of Thompson in accordance with the statutes in such case
made and provided.

§ 194-44. Definitions; interpretation.
A. Definitions. As used in this article, the following terms shall have

the meanings indicated:
PART — As used in relation to the term "sewer system," all lateral
sewers or all branch sewers or all interceptor sewers or all trunk
sewers and any sewage treatment and disposal works and private
on-site wastewater disposal systems, each part with necessary
appurtenances, including sewage pumping stations.
SEWER DISTRICT — Dillon Farms Sewer District, Kiamesha Lake
Sewer District, Melody Lake Sewer District and Sackett Lake
Sewer District of the Town of Thompson, as heretofore established
by the Town Board of the Town of Thompson, or any sewer district
created hereafter by said Town Board of the Town of Thompson in
accordance with the statutes applicable thereto.
SEWER RENT FUND — The fund established by the Supervisor
upon authorization of the Town Board of the Town of Thompson,
into which fund shall be deposited the sewer rents established,
imposed and collected in accordance with the provisions of this
article.3

SEWER SYSTEM — All sewer pipes and other appurtenances
which are used or useful in whole or in part in connection with
the collection, treatment or disposal of sewage, industrial waste
and other wastes and which are owned, operated or maintained
by the Town of Thompson acting for and on behalf of its sewer
districts as defined herein, including sewage pumping stations

§ 194-43 § 194-44

:5



and sewage treatment and disposal works and private on-site
wastewater disposal systems, if any.

B. In the event of any conflict between the definitions contained
herein and the definitions contained in § 451 of the General
Municipal Law with respect to the imposition of sewer rents, the
definitions provided for in said § 451 of the General Municipal Law
shall control.

§ 194-45. Sewer rents.

The Town Board of the Town of Thompson shall, from time to time as
hereinafter provided, adopt by resolution a scale of annual charges
which shall establish and impose in the various sewer districts of the
Town the charges for the use of the sewer system or any part or parts
thereof. Such charges to be established and imposed by the Town
shall be based on either:
A. The consumption of water on the premises connected with and

served by the sewer system or such part or parts thereof;
B. The number and kind of plumbing fixtures on the premises

connected with and served by the sewer system or such part or
parts thereof;

C. The number of persons served on the premises connected with and
served by the sewer system or such part or parts thereof;

D. The volume and character of sewage, industrial waste and other
waste discharged into the sewer system or such part or parts
thereof; or

E. Upon any other equitable basis determined by the Town Board,
including but not limited to any combination of the foregoing.

§ 194-46. Schedule of points. [Added 12-1-1992 by L.L. No.
6-1992]
A. The Town Board of the Town of Thompson hereby determines that

the schedule of rates for capital improvements and operation and
maintenance expenses for properties included in each of the sewer
districts and extension thereof of the Town of Thompson be computed
as follows:

Item Sections Rent Points Debt Points
A Single-family dwellings 10 10
AA Single-family dwellings,

Kiamesha Sewer District
7.50 7.50

3. Editor's Note: The definition of "Sewer Superintendent," of the 1981 Code, which
immediately followed this definition, was repealed 10-21-2003 by L.L. No. 7-2003.

§ 194-44 § 194-46

:6



Item Sections Rent Points Debt Points
B Two-family dwellings 20 20
C Apartment

One-bedroom 7 7
Two-bedroom 8 8
Three-bedroom 10 10

CC Single-room occupancy 4 4
D Mobile homes, first unit or

trailer
10 10

E Motels
First unit and office 10 10
Additional units

Sleeping units, each 6
Efficiency units 5 7

F Hotels
First unit, office, kitchen,
dining room

10 10

Additional units
Sleeping units 4 6
Efficiency units 5 7

G Units (unheated and/or
bungalow)

All districts, except
Kiamesha

5 10

Sewer units, Kiamesha
Sewer

7.50 7.50

With day camps and/or
school facilities

15 15

H Commercial office and small
store buildings

Primary building 20 20

§ 194-46 § 194-46

:7



Item Sections Rent Points Debt Points
Plus additional points for
each 35,000 of assessed
valuation or portion
thereof in excess of
200,000 assessed
valuation

10 10

Plus additional points each
washroom

13 13

I Commercial residential
(office in house)

20 20

J Laundromats, restaurants
and grocery stores

Primary building 20 20
Additional points for each
12,000 cubic feet of water
consumed, predicated on
prior year's peak recorded
water consumption
[Amended 11-16-1993
by L.L. No. 12-1993]

10 10

K Subdivided lots:
Each buildable lot 0 3
Each commercial lot 0 3.50
Each water front lot 0 4
Acreage 0 5

L Improved recreational
facilities, including
community centers,
clubhouses, pool facilities,
day camps

20 20

Additional points: day camps,
each 100 attending

20 20

M Recreational acreage,
including but not limited to
golf courses, parks, per acre,
without facilities

0 5

N Institutions

§ 194-46 § 194-46

:8



Item Sections Rent Points Debt Points
Schools, each 100 pupils 20 20
Churches, each 100
members

10 10

Membership, each 100
members

10 10

O Special classifications:
parcels or units which are
included in the district and
cannot be feasibly served at
this time by the sewer or
water shall be given special
consideration by the Town
Board for minimal points, as
follows

00 0.001

P Commercial gas stations 30 30
Q Resort hotels (per room) 9 9
R Outside users shall be

assigned points on the same
basis and using the same
formula used for all parcels
within the district, except if
such outside user is a
municipal government, in
which case the Town and
such municipal government
may by contract agree on the
charge to be imposed for use
of such sewer system, which
such contract may include
the successor to such
municipal government.
[Added 11-16-1993 by L.L.
No. 12-1993; amended
11-7-2000 by L.L. No.
3-2000]

B. Sewer district rents. The current sewer rents established by the Town
Board are on file in the office of the Town Clerk. [Added 12-1-1992
by L.L. No. 7-1992; amended 12-21-1993 by L.L. No. 13-1993;
11-22-1994 by L.L. No. 8-1994; 12-19-1995 by L.L. No. 5-1995;
12-17-1996 by L.L. No. 10-1996; 12-2-1997 by L.L. No. 10-1997;

§ 194-46 § 194-46

:9



11-20-2001 by L.L. No. 13-2001; 12-3-2002 by L.L. No. 7-2002;
10-21-2003 by L.L. No. 7-2003]

§ 194-47. Computation of sewer rentals. [Amended 12-1-1992
by L.L. No. 6-1992; 11-16-1993 by L.L. No. 12-1993]

The Town Board shall, prior to December 31 of each year, cause to
be prepared a statement setting forth as sewer rentals the estimated
amounts for the ensuing year in accordance with the provisions of
General Municipal Law Article 14-F, § 194-38 of this Part 2 and
Subsections A, B and C of this section, the same to be based on
existing available data. The estimated annual charge for the ensuing
year shall be based upon operating data from the previous year,
unless another formula for the computation of said rate is provided
for in Subsections A, B and C hereof. The estimated annual charge for
a given year shall be adjusted to an actual charge by the Town Board
during the following year when the actual operating data is available
for that year. Unless otherwise provided for herein, the payment of
the amount set forth in the annual statement for each year shall be
made within 30 days of the date of the mailing of the statement to the
property owner without discount or penalty. A penalty of 5% of the
amount of the sewer rent statement shall be added thereto after the
thirty-day period, if unpaid, and 1/2 of 1% for each additional month
that the sewer rent remains unpaid.
A. Computation of sewer rents in the Dillon Farms Sewer District,

Anawana Sewer District, Cold Spring Sewer District and Emerald
Green - Lake Louise Marie Sewer District. The Town Board, prior
to December 31 of each year, shall cause to be prepared a
statement setting forth as sewer rentals for the purpose of
financing the estimated amounts as required for the ensuing fiscal
year as determined by the points set forth in § 194-46 and which
shall be used for the purposes constituting the Sewer Rent Fund
and which shall be used for the purposes and in the order provided
in § 453 of the General Municipal Law. The payment of the amount
set forth in the annual statement (not later than March 1) of each
year shall be made within 30 days of the date of the mailing of
the statement to the property owner without discount or penalty.
A penalty of 5% of the amount of the sewer rent statement shall be
added thereto after the thirty-day period, if unpaid, and 1/2 of 1%
for each additional month or portion thereof that the sewer rent
remains unpaid.

B. Computation of sewer rents in the Kiamesha Lake Sewer District
and the Sackett Lake Sewer District. The Town Board, prior to
December 31 of each year, shall cause to be prepared a statement
setting forth as sewer rentals the estimated amounts as required

§ 194-46 § 194-47

:10



for the ensuing fiscal year for the purposes constituting the Sewer
Rent Fund and which shall be used for the purposes and in the
order provided in § 453 of the General Municipal Law, Article 14-F,
the same to be based on existing available data. The Town Board
shall levy the amounts as so adopted against the real property
liable at the same time and in the same manner as Town taxes, and
such amounts shall be set forth in the annual tax rolls.

C. Computation of sewer rents in the Melody Lake Sewer District.
The Town Board, prior to December 31 of each year, shall cause
to be prepared a statement setting forth as sewer rentals the
estimated amounts as required for the ensuing fiscal year for the
purposes constituting the Sewer Rent Fund and which shall be
used for the purposes and in the order provided in § 453 of the
General Municipal Law. The same shall be based upon a formula
of a rate of house and lot. The Town Board shall levy the amounts
as so adopted against the real property liable at the same time and
in the same manner as Town taxes, and such amounts shall be set
forth in the annual tax rolls.

D. Computation of sewer rents in the Rock Hill Sewer District. The
Town Board, prior to December 31 of each year, shall cause to be
prepared a statement setting forth as sewer rentals the estimated
amounts as required for the ensuing fiscal year for the purposes
constituting the Sewer Rent Fund and which shall be used for
the purposes and in the order provided in § 453 of the General
Municipal Law. [Added 1-20-2004 by L.L. No. 1-2004]
(1) Included costs; cost allocation. The sewer rents for the Rock

Hill Sewer District shall be based on the capital cost of the
Emerald Green - Lake Louise Marie Sewer District sewer
plant, excluding the Emerald Green - Lake Louise Marie Sewer
District collection system and the capital costs of the Rock Hill
Sewer District, if any; and on the operation and maintenance
cost allocated to Emerald Green - Lake Louise Marie Sewer
District sewer plant, excluding the Emerald Green - Lake
Louise Marie Sewer District collection system and the
operation and maintenance cost of the Rock Hill Sewer
District. The allocation of such capital cost and operation and
maintenance charges shall be based on a reasonable
determination of the Town Board. [Amended at time of
adoption of Code (see Ch. 1, General Provisions, Art. I)]

(2) Minimum charges. Rock Hill Sewer District residential
properties, and commercial properties having a building
square foot area of less than 2,500 square feet, shall pay
a minimum charge for 90,000 gallons annually. All other
commercial properties shall have a minimum charge for

§ 194-47 § 194-47

:11



180,000 gallons annually. The Sewer and Water
Superintendent may require the installation of a meter where
the Sewer and Water Superintendent believes that the usage
of a particular unmetered property exceeds such annual
minimum for such property for a test to determine actual
usage, and thereafter shall require the installation of such
meter on a permanent basis, if after such test usage exceeds
or is reasonably expected to exceed such minimum amount on
a continuing basis.

(3) Connections. Residential properties located within the Rock
Hill Sewer District which are serviced by lawfully operating
private sewer systems shall not be required to connect to the
Rock Hill Sewer District system. All properties which require
sewer service after the formation of the Rock Hill Sewer
District and properties which are not required to connect to
the Rock Hill Sewer District system that would require a
building permit to restore an existing private sewer system
to lawful operating condition shall be required to connect to
the Rock Hill Sewer District system. All commercial properties
shall be required to connect to the Rock Hill Sewer District
system.

(4) Meters. The property owner shall provide a water meter
acceptable to the Rock Hill Sewer District for the purpose of
measuring water usage for sewer district charges. The Town
Board by resolution may determine the percentage of actual
usage of water for applicable sewer district charges based on
total water usage compared to treated usage. Meters installed
for a test shall be a charge to the district.

(5) Costs. The costs and flows of the Rock Hill Sewer District
shall be determined by the flows for the most recent complete
calendar year of service prior to imposition of such charge.
If any agreement governs the application of a charge, such
agreement shall apply.

(6) All other applicable provisions of this chapter shall apply.

§ 194-48. Review and revision of costs and charges; effect on
existing agreements.
A. The Town shall annually review the total cost of operation and

maintenance of the treatment works and revise the charges in
order to accomplish the following:
(1) Generate sufficient revenue to pay the total operation and

maintenance costs necessary to the proper operation and
maintenance, including replacement, of the treatment works;
and

§ 194-47 § 194-48

:12



(2) Apply excess revenues collected to the cost of operation and
maintenance for the next year and adjust the rate accordingly.

B. The annual bill shall give a breakdown of the rate and portion of
the charges attributable to wastewater treatment services.

C. The system and scale of charges established by the Town Board
hereunder shall take precedence over any agreements or
contracts and the terms and conditions thereof now in existence
between the Town and users (including industrial users, special
districts, other municipalities or federal agencies or installations)
which are inconsistent with the provisions of this article.

§ 194-49. Disposition of revenue.
A. Revenue derived from sewer rents, including penalties and

interest, shall be credited to a special fund, to be known as the
"Sewer Rent Fund," for and in the name of each of the Town's
sewer districts. Moneys in such fund shall be used in the following
order:
(1) For the payment of the costs of operation, maintenance and

repairs of the sewer system, or such part or parts thereof for
which sewer rents have been established and imposed.

(2) For the payment of the interest on and amortization of, or
payment of, indebtedness which has been or shall be incurred
for the construction of the sewer system or such part or parts
thereof for which sewer rents have been established and
imposed (other than indebtedness, and the interest thereon,
which is to be paid in the first instance from assessments upon
benefited real property).

(3) For the construction of sewage treatment and disposal works
with necessary appurtenances, including pumping stations, or
for the extension, enlargement or replacement of, or additions
to, such sewer systems, or part or parts thereof.

B. Such revenues from sewer rents shall not be used to finance
the cost of any extension of any part of a sewer system (other
than any sewage treatment and disposal works with necessary
appurtenances, including pumping stations) to serve unsewered
areas if such part has been constructed wholly or partly at the
expense of real property especially benefited or for the payment
of the interest on and the amortization of, or payment of,
indebtedness which is to be paid in the first instance from
assessments upon benefited real property.

§ 194-50. Rents to constitute lien.

Sewer rents shall constitute a lien upon the real property served
by the sewer system or such part or parts thereof for which sewer

§ 194-48 § 194-50

:13



rents are hereby established and imposed. The lien shall be prior and
superior to every other lien or claim, except the lien of an existing tax
assessment or other lawful charge imposed by or for the State of New
York or political subdivision or district thereof.

§ 194-51. Cooperation of owners of real property.

The Sewer and Water Superintendent may require every owner and/
or occupant of real property within the sewer district to furnish him
with such information as may be necessary and reasonable in order
to carry out the provisions of this article. It shall be permissible for
the Sewer and Water Superintendent or other properly authorized
person employed by the sewer district to enter upon real property
at reasonable times for the purpose of obtaining such information as
may be necessary to carry out the provisions of this article.

§ 194-52. Collection authority.

The Town Board of the Town of Thompson shall have the authority to
collect sewer rents as provided in Subdivisions 3 and 4 of § 452 of the
General Municipal Law.

§ 194-50 § 194-52

:14



 

 

 

 

 

 

 

APPENDIX B 

New York State SPDES Permits 

 

Dillon Farms WWTP 

Emerald Green WWTP 

Kiamesha Lake WWTP 

Melody Lake WWTP 

Sackett Lake WWTP 



NEW YORK STATE DEPARTMENT OF ENVIRONMENTAL CONSERVATION

State Pollutant Discharge Elimination System (SPDES)
DISCHARGE PERMIT

.,D-I0-20-3

IhdustrialCode: 4952
1-' ',----'-. : 07
iRi.s.s4!~g~,£I~~_s_tG:!-:)_:_ ..
-r:o~~~:Q~~~ __ (]:.Jf):.-._ N
¥aJ().r.:praii!l!g~.J3asin: 14
SlJ_lJ. D.~~!Q<l,ge ,B:~.in,:
WaterIndex Nwnber:,---- ,.,-- -- ---._"", ....._.._---...~.
Compact Area:

__rSp''pE.~_ ~\J!I.lber:

::P§g.~llt!lQ'~~_, __
:g_[(:'?~.b'~,:~_a,!~:{E.D:p):_
:Exp~ti()nI~Jlt~'&XQ~t .---'
:Modification Dates: (EDPM)

NY0214507
3-4846-00121100001
1/1/2014

:12/3112018

This SPDES pennit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York Slale and
in compliance with the Clean Water Act, as amended, (33 U.S.c. I 1251 et.seq.)(hereinafter-referred to as "the Act").

Attention::Anthony Cellini, Supervisor

jPE.~MITTEE.NAMEA.ND-ADDRESS

:Name: Town of Thompson
,
1 Street: Town HaJl- 4052-Route 42

City,:_, Monticello

is authorized to discharge from the facility described below:

State: NY Zip Code: 12701

into receiving waters known as; Unnamed trib. to Kinne Brook

and (list other OutfaIls, Receiving Waters & Water Classifications)

37 "
12701
42

Class; B

Zip Code:
74 0

State: NY

17i" ~~_~...?~~~!.ll,~e:at Latitude:! 41! 0 39 I
, ; ,,·... -' L .-'-__.._-'.-----"----'--

:_¥.~¢IL.ITX~4.~E~~~_P!?~S~ ", _
il'ilYl1~.~· .'Dillon Fanns WWTP

:;~.Q2~J~Q~,,(G,T.L'0~..'LI_~.t>mp~,':l~ _
Facility Address: iHanover Drive
rG~tY;------~-'-------·--~l\i~;;iicejiO-----·-

_From Outfall No.(:001

in accordance with: effluent limitations; monitoring and reporting requirements; other provisions and conditions set forth in this
pennit; and 6 NYCRR Part 750-land 750-2.

.,,'''"_..,------------" .." .... , --- ------'--

.DISQIIAR<:;EMO~.ITQJ<l!'Ig ll];;~~RI(lll\ffi) lI!lt'!IcINgt'D.DIII'SS

.M~ili!!g}J~~,: __JC/O To"'_~.~,~~_I____________ , , __

L,~!t~,e£______ J±~?~_!l_()':I.~e,~~ __
Ci9':' :.MonticeJlo State: 'I NY

Respimsible Official o!.,~?ent: William Culligan, Superintendent

Zip Code: 12701
- -----------

Phone: '(845) 794M5280

This pennit and the authorization to discharge shall expire on midnight of the expiration date shown above and the pennincc shall not
discharge after the expiration date unless this pennit has been renewed, or extended pursuant to law. To be authorized to discharge beyond
the expiration date, the pennittee shall apply for pennit renewal not less than 180 days prior to the expiration date shown above.

DlSTRIBUTION:

M. George "7" DOW (RJ)
S. Karimipour, Region Water Engineer
CO BWP - Pennit Coordinator (3505)
NYSDOH - Monticello
NYSEFC
EPA Region II - M. Josilo
ORBC

Penni! Administrator. Scott Ballard

Address: 21 South Putt Corners Rd.
New Paltz, NY 12250

Signalure: Date:

r;J...



11]-:(' ,,'lIl11ber: 3-4846-00121/00001

PERMIT LIMITS, LEVELS AND MONITORING DEFINITIONS

SPOES Number: NY0214507
Page 2 of 10

OL'TFALL WASTEWATER TYPE RECEIVING WATER EF~ECT1VE EXPIRING

This cell describes the type of wastewater authorized This cell lists classified The date this page The date this page is
for discharge. Examples include process or sanit(ll'Y waters of the state to which starts in effect. (e.g. no longer in effect.
wastewater, storm water, non-contact cooling water. the listed outfall discharges. EOP or EOPM) (e.g. ExDP)

]'ARAMETER MINIMUM MAXIMuM UNITS SAMPLE FREQ. SAMPLETVPE

<:.~~_. pH, TRC, The minimum level that must bc The maximum levellhat may not SU, OF, See below Sce bclow
Temperature, D.O. maintained at all instants in time. be exceeded at any instant in time. mg/I, etc.

PARAMETER EffLUENT LMT.o't ',' ,COMPtIANCELEVEUML ACTId~ , UNITS 'SNvlPLE SAMPLE
CALCtJLATEIYtEYEL LEVEU' .)1REQBENCV TYPE

Limit types are defined For the purposes of compliance Action This can Examples Examples
below in Note l. The assessment, the permittee shall Levels are include units include Daily, include
effluent limit is developed use,the approved EPA analytical monitoring or now, pH, 3/week, grab,24
based on the more stringent method with the lowest possible requirements, mass, weekly, hour
of technology-based limits, detection limit as promulgated as defined temperature, 2/month, composite
required under the Clean under 40CFR Part 136 for the below in 0' monthly, and 3 grab
Water Act, or New York determination of the Note 2, concentration quarterly, 2/yr samples
State water quality concentrations of parameters which trigger . Examples and yearly. All collected
standards. The limit has present in the sample unless additional include Ilg/I, monitoring over a 6
been derived based on otherwise specified. Ifa sample monitoring Ibsld, etc. periods hour
existing assumptions and result is below the detection limit and permit (quarterly, period.
rules. Thcse assumptions of the most sensitive method, review when semiannual,
include receiving water compliance with the permit limit exceeded. annual, etc) are
hardness, pH and for that parameter was achieved. based upon the

, temperature; rates of this and Monitoring results that are lower calcndar year
other discharges to the than this 'level must be reported, unless
receiving stream; etc. If but shall not be used to determine otherwise ,

assump~ions or rules change compliance with the calculated specified in
the limit may, aftcr due limit. This PQL can be neither this Permit.
process and modification of lowered nor raised without a
this permit, change. modification of this pennit.

,
:'\()Le-,~,

I:]-TI.LJENT LIMIT TYPES;
<I, DAILY DISCHARGE: The discharge of a pollutant mcasured during a calendar day or any 24-hour period that reasonably represents the

calendar day for the purposes ofsampling. For pollutants expressed in units ofmass, the 'daily discharge' is calculated as the lotal mass ofthe
pollutant discharged ovcr the day. For pollutants with limitations expressed in other units ofmeasurement, the 'daily discharge' is calculated as
the average measurement of the pollutant over the day.

b. DAILY ivlAX.: The highest allowable daily discharge. DAILY MIN.: The lowest allowable daily discharge.
c MONTHLY AVG: The highest allowable average of daily discharges over a calendar month, calculated as the sum of each of the daily

discharges measured during a calendar month divided by the number of daily discharges measured during that month.
d. 7 DAY ARITHM:ETIC MEAN (7 day average): The highest allowable average of daily discharges over a calendar week.
t. 30 DAY GEOMETRIC MEAN: The highest allowable geometric mean ofdaily discharges over a calendar month, calculated as the antilog of:

the sum ofthe log of each ofthe daily discharges measured during a calendar month divided by the number ofdaily discharges measured during
that month.

r 7 DAY GEOMETRIC MEAN: The highest allowable geometric mean of daily discharges over a calendar week.
~'.. RANGE: The minimum and maximum instantaneous measurements for the rcporting period must remain between the two values shown.

2 I\CTION LEVELS: Routine Action I.;evel monitoring results, ifnot provided for on the Discharge Monitoring Report(DMR) fonn, shall be appended
to the DMR for the period during which the sampling was conducted. If the additional monitoring requirement is triggered as noted below, the
pcrmitlcc shall undertake a shorHerm, high-intensity monitoring program for the parameter(s). Samples identical to those required for routine
1110nitoring purposes shall be taken on each ofat least three consecutive operating and discharging days and analyzed. Results shall be expressed in
tcmlS of both concentration and mass, and shall be submitted no later than the end of the third month following the month when the additional
monitoring requirement was triggered. Results may be appended to the DMR or transmitted under separate coverto the same address. Iflevels higher
than the Action Levels are confirmed, the permit may bc reopened by the Department for consideration ofrevised Action Levels or effluent limits. The
permittee is not authorized to discharge any ofthe listed parameters at levels which may cause or contribute to a violation of water quality standards.



DEC Number: 3-4846-00121/00001 SPDES Number: NYI12 1,IS117
I'a!-,~ ,; ,,',' 111

PERMIT LIMITS, LEVELS AND MONITORING

OUTFALL LIMI1)HIONs APPLY: ,RECEIYING,WATER EFFECTIVE EXP1RING

001 All year unless otherwise noted Unnamed trib. to Kinne Brook 1/1/2014 12/31/2018

MONITORlNG'REQUJREMENTS

X

X

X

Grab

Grab

Grab

I· :\
Location

Sample
Type Inf. Eft:

Recorder X ('1)

Grab X X ( 1')(2)(.,)

Grab
,

X

Grab X X (I )I~ 1(.')

Grab X

Gmb X

Grab X

Grab X

mgd Continuous

0,4 Ibsld 11 Month

0,6 Ibsld I I Month

0,4 lbsld I I Monlh

0.6 Ibsld II Month

II Week

I I Week

I I Week

[x] Seasonal from _May l_to October 31__

EFFLUENTLThfIT

Monthly Average 1600 gpd

Monthly Average 30 mg/I

7-Day Average 45 mg/I

Monthly Average 30 mg/I

7-Day Average 45 mg/I

Daily Maximum I - 0.3 mill

Range 6.5 - 8.5 SU

Daily Maximum Monitor Deg£

'i
[ ] All Year

"
"

30.Day 200 No.1
Geometric Mean 100mi

7 Day 400 No.1
Geometric Mean 100mi

Daily Maximum 2,0 mg/I

PARAMETER

olifonn, Fecal

emperature

low

OD,

H

BQDs

'ffi~el1t DisinfeC99u,tequired,
:,,\' ,1,_. '-" "',

Solids, Settleable

Solids. Suspended

Colifonn, Fecal

Chlorine, Total Residual

Solids, Suspended

FOOTNOTES:

(I) and effluent shall no't exceed 15 % and 15 % of influent concentration values for BODs & TSS respectively.

(2) For purposes of calculating percent removals, an influent concentration of200 mg/I may be assumed for BOD and 'J'o11l1
Suspended Solids.

(3) Influent sampling shall be conducted at the discharge from the pump station.

(4) An interim limit ofmonitor only is in effect until completion of the Schedule of Compliance located on Page 7 or 1001'
the SPDES .permit.



j)I'.l '.:lIlllber: 3-4846-00121100001

Mercury Minimization Program for Low Priority POTWs

SPDES Number: NY0214S07
Page4oflO

"Ihl.: pt:nniucc shall inspect each tributary dental facility at least once every five years to verify compliance with the wastewater treatment
operation, maintenance, and notification elements of 6NYCRR Part 374.4. Inspection and/or outreach to other industriaVcommercial
sl:tlOrs which may contribute mercury is also recommended. All newor increased tributary discharges, includmg hauled wastes, which are
from sources that arc industrial in nature must be evaluated for mercury content and iflevels exceed 500 ngIL then authorization must be
ohtained from the Department prior to acceptance. Equipment and materials which may contain mercury shall also be evaluated by the
permittee and replaced with mercury-free alternatives where. environmentally preferable. A file shall be maintained containing the notices
submitted by dcntal offices and all other pertinent information. This file shall be available for review by DEC representatives and copies
shall be provided upon request. A permit modification may be necessary to include more stringent requirements fOrPOTWs which do not
maintain low mercury effluent levels. Note - the mercury~related requirements in this permit conform to the mercury Multiple Discharge
V<lriancc specified in NYSDEC policy DOW 1.3.10.



DEC Number: 3-4846-00121/00001

DISCHARGE NOTIFICATION REQUIREMENTS

SPDES Number: NY02115117
!'ago.: -' nl' II;

(a) Except as provided in (c) and (g) ofthese Discharge Notification Act requirements, the pennittee shall install and maintain
identification signs at all outfaUs to surface waters listed in this pennit. Such signs shall be installed before initiation orany
discharge.

(b) Subsequent modifications to or renewal of this pennit does not reset or revise the deadline set forth in (a) above, unless a nl'\\'

deadline is set explicitly by such pennit m'odification or renewal.

(c) The Discharge Notification Requirements described herein do not apply to outfalls from which the discharge is composed
exclusively ofstann water, or discharges to ground water.

(d) The sign(s) shall be conspicuous, legible and in as close proximity to the point of discharge as is reasonably possible while
ensuring the maximum visibility from the surface water and shore. The signs shall be installed in such a manner to pose minimal
hazard to navigation, bathing or other water related activities. If the public has access to the water from the land in the vicinil)" o~'

the outfall, an identical sign shall be posted to be visible from the direction approaching the surface water.

The signs shall have minimum dimensions of eighteen inches by twenty four inches (18" x 24") and shall have white letters on a
green background and contain the following infonnation:

N.Y.S. PERMITIED DISCHARGE POINT

SPDES PERMIT No.: NY _

OUTFALL No. :__

For information about this permitted discharge contact:

Permittee Name: _

Permittee Contact: _

Permittee Phone:

OR:

)---####

NYSDEC Division of Water Regional,Office Address:

NYSDEC Division of Water Regional Phone: ( )----
(e) For each discharge required to have a sign in accordance with a), the pennittee shall, concurrent with the installation of the sign,

provide a repository of copies ofthe Discharge Monitoring Reports (DMRs), as required by the RECORDING, REPORTINC
AND ADDITIONAL MONITORING REQUIREMENTS page of this pennit. This repository shalJ be open to the public, ,11 a
minimum, during nonna! daytime business hours. The repository may be at the business office repository of the pennittec or at an
off-premises location of its choice (such location shall be the village, toWn, city or county clerk's office, the local library or othtr
location as approved by the Department). In accordance with the RECORDING, REPORTING AND ADDITIONAL
MONITORING REQUIREMENTS page of your pennit, each DMR shall be maintained on record for a period offivc years

(t) The pennittee shall periodically inspect the outfall identification sign(s) in order to ensure they are maintained, are still visible,
and contain infonnation that is current and factually correct. Signs that are damaged or incorrect shall be replaced within J
months of inspection.



1)1 'J \ lImher' 3-4846-00121/0000 I

DISCHARGE NOTIFICATION REQUIREMENTS (continued)

SPDES Number: NY0214507
Page 6 of 10

(g) A11 requirements of the Discharge Notification Act, including public repository requirements, are waived for any outfall meeting
any of the following circumstances, provided Department notification is made in accordance with (h) below:

(i) such sign would be inconsistent with any other state or federal statute;

(ii) the Discharge Notification Requirements contained herein would require that such sign could only be located in an area that is
damaged by icc or flooding due to a one-year stonn or stonns of less severity;

(i i i) instances in which the outfall to the receiving water is located on private or government property which is restricted to the
public through fencing, patrolling, or other control mechanisms. Property which is posted only, without additional control
mechanisms, does not qualifY for this provision;

(iv) instances where the outfall pipe or channel discharges to another outfall pipe or channel, before discharge to a receiving
water; or

(v) instances in which the discharge from the outfall is located in the receiving water, two-hundred or more feet from the
shoreline of the receiving water.

(h) Ir the pennittee believes that any outfall which discharges wastewater from the permitted facility meets any of the waiver criteria
listed in (g) above, notification (fonn enclosed) must be made to the Department's Bureau of Water Permits, Central Office, of
such fact, and, provided there is no objection by the Department, a sign and DMR repository for the involved outfall(s) are not
required. This notification must include the facility's name, address,: telephone number, contact, pennit number, outfall
1111mber(s), and reason why such outfall(s) is waived from the requirements ofdischarge notification, The Department may
l'valuate the applicability ofa waiver at any time, and take appropriate measures to assure that the EeL and associated regulations
arc complied with.



· DEC Number; 3-4846-0012\/0000 I

SCHEDULE OF COMPLIANCE

a'l The nennittee shall comply with the following schedule:

SPDES Numbcl·' NY021Ij{J,
I'ili'_~ "7 n! I II

Outfal1(s)

DOl

Parameter(s)
Affected

Flow

InterimEfihient .
, i, Compliance ActionLimit(S)

Monitor Only Complete T.V. inspection oftlte collection system.

Perform physical inspection of all manholes and septic tanks to by Town
Sewer Department Perform smoke testing of the collection systt:m.

Submit Engineering Report, to NYSDEC for approval, with summary of
findings from the T.V. inspection work, smoke test.ing, and physical
inspections with recommendations for corrective actions.

Submit Plans and Specifications, to NySDEC for approval, for
construction of all recommended corrective actions.

Complete construction of all corrective actions identified in approved
Engineering Report, Plans and Specifications.

Due Dal<:

Within 30 days "j'

EDPM

Within 60 days 01

EDPM

Within 90 day~ "I

EDPM

Within 90 d~y~ nlkl"
NYSDEC appm\"<11
of Engineering
Report

Wilhin IS{hhlY~
after NYSDI;(·
approvalorplilils
and specifJcali(lJl~

:'T~e :ab~\,li:cp~pH~ri$e'~~.fiol1s':~17,e'one,tifu~;:r.~~~,i,ren1:eIl_~~;,The,pe~niittee,.~IW!c(lln_ply_wit~;~tr~abov~coHlplillnc~ actions 'to th e
:,l)epartmeiit1:s"s~tisfa~tio;n',~l1ce,:~n~n;,thisj~.e17lilit'js'.,a~liiinistr~tiy~ly,ren~W~d:ll~),~"YSI)EC.:lett~'...;e~titied "SPDES'l'l0TICE/REN t<:WAI,
A.PPL~cATI(jNiPji~,!1t~e:p:e~_~i~~~;i~;~-~;i.req~i_re{).'to:,r~P~'~t.:~~,e:'s,I!.l:im'i,ssio.~(~):!!OWI;@ov~,:The_-llbovedue dates are independcn l
from the:effe'etivedaii ot:the;Der,mii,statli-:ci;hd-he,'~SP:OES:NOTlCEJiiENE}YA-LAPPLICATION/RERMrr~,';Letter,

b) For any action where the compliance date is greater than 9 months past the previous compliance due date, the pennittee shall suomil
interim progress reports to the Department every nine (9) months until the due date for these compliance items are met.

c) The permittee shall submit a written notice of compliance or non-compliance with each of the above schedule dates no later than 14 lbys
following each elapsed date, unless conditions require more immediate notice as prescribed in 6 NYCRR Part 750~1.2(a)and
750-2. All such compliance or non-compli'ance notification shall be sent to the locations listed under the section of this permit cntilled
RECORDING, REPORTING AND ADDITIONAL MONITORING REQUIREMENTS. Each notice of non-compliance shall include th~

following infonnation:
I. A short description of the non-compliance;
2. A description of any actions taken or proposed by the permittee to comply with the elapsed schedule requirements with(lLJI

further delay and to limit environmental impact associated with the non-compliance;
3. A description or any factors which tend to explain or mitigate the non-compliance; and
4. An estimate of the date the pennittee will comply with tile elapsed schedule requirement and an assessment of the probahility thm

the permittee will meet the next scheduled requirement on time.

d) The permittee shall submit copies of any document required by the above schedule of compliance to the NYSDEC Regional Water
Engineer at the location listed under tile section of this pennit entitled RECORDING, REPORTING AND ADDITIONAL MONIHWI\(;
REQUIREMENTS and to the Bureau of Water Pennits, 625 Broadway, Albany, N.Y. 12233-3505, unless otherwise specified in lhi~

permit or in writing by the Department.



1)1,(' "lImher: 3-4846-00121/00001 SPDES Number; NY0214507
Page 8 of 10

MONITORING LOCATIONS
The permittee shall take samples and measurements, to comply with the monitoring requirements specified

in this permit, at the location(s) specified below:

>
E ~

$ .5 ~

~ ! f'~'-:---1
~

J~

~ "moE
~ "'.is 0--

::;:"

~~
0'::
r.:.fl
"-~
0",

'" ",t>
w'" ;om

~~
o;l:
1-'"

E'3., ~

ro'
:1:1- 0-

W"
~

~
0 i2u

~ "
:::Ill!-.

j~

~i!ll"
~ 1 ,.

" il1hw
"'" ~ell!".,"' i~j"w '" IIU> 11'1~ ~l&,.1



DEC Number: 3-4846-00121/0000 I

GENERAL REQUIREMENTS

SPDES Number: NY02I,l')07
I'a!"<: 'J Ill' III

A. The regulations in 6 NYCRR Part 750 are hereby incorporated by reference and the conditions are enforceable requirements 1I11UCr

this pennit. The pennittee shall comply with all requirements set forth in this pennit and with all the applicable requirements of 6
NYCRRParl 750 incorporated into this pennit by reference, including but not limited to the regulations in paragraphs B through II (lS

follows:.

B. General Conditions
1. Duty to comply
2. Duty to reapply
3. Need to halt or reduce activity not a defense
4. Duty to mitigate
5. Permit actions
6. Property rights
7. Duty to provide infonnation
8. Inspection and entry

C. Operation and Maintenance
I. Proper Operation & Maintenance
2. Bypass
3. . Upset

D. Monitoring and Records
I. Monitoring and records

2. Signatory requirements

E. Reporting Requirements
1. Reporting requirements
2. Anticipated noncompliance
3. Transfers
4. Monitoring reports
5. Compliance schedules
6. 24-hour reporting
7. Other noncompliance
8. Other infonnation
9. Additional conditions applicable to a POTW
10. Special reporting requirements for discharges

that are not POTWs

6NYCRR Part 750~2.I(e)& 2.4
6NYCRR Part 750-1.16(a)
6NYCRR Part 750-2.I(g)
6NYCRR Part 750-2.7(f)
6NYCRR Part 750~1.l(c), l.l S, 1.20 & 2.I(h)
6NYCRR Part 750-2.2(b)
6NYCRR Part 750-2.I(i)
6NYCRR Part 750~2.I(a)& 2.3

6NYCRR Part 750~2.S
6NYCRR Part 750-1.2(a)(l7), 2.8(b) & 2.7
6NYCRR Part 750-1.2(a)(94) & 2.8(c)

6NYCRR Part 750-2.5(a)(2), 2.5 (c)(I ), 2.5(c)(2), 2.5(d) & 25(,,)(6)

6NYCRR Part 750-1.8 & 2.5(b)

6NYCRR Part 750~2:5, 2.6, 2.7 & 1.17
6NYCRR Part 750-2.7(a)
6NYCRR Part 750-1.17
6NYCRR Part 750~2.5(e)

6NYCRR Part 750-1.14(d)
6NYCRR Part 750-2.7(c) & (d)
6NYCRR Part 750-2.7(e)
6NYCRR Part 750-2.i(f)
6NYCRR Part 750-2.9
6NYCRR Part 750-2.6

F. Planned Changes
I. The pennittee shall give notice to the Department as soon as possible ofanyplaIllled physical alterations or additions to the

permitted facility. Notice is required only when:

a. The alteration or addition to the pennitted facility may meet ofthe criteria for detennining whether facility is a new SOlilTC in
40 CPR §122.29(b); or

b. The alteration or addition could significantly change the nature or increase the quantity of pollutants discharged. Til is
notification applies to pollutants which are subject neither to effluent limitations in the pennit, or to notification requirements
under 40 CFR §122.42(a)(l); or

c. The alteration or addition results in a significant change in the pennittee's sludge use or disposal practices, and stich
alteration, addition, ot change mayjustify the application ofpennit conditions that are different from or absent in the existing
pennit, including notification of additional use or disposal sites not reported during the pennit application process or not
reported pursuant to an approved land application plan.

In addition to the Department, the pennittee shall submit a copy of this notice to the United States Environmental Protection
Agency at the following address: U.S. EPA Region 2, Clean Water Regulatol)' Branch, 290 Broadway, 241h Flo.or, New York, \Y
10007-1866.



TlIT "lImh~r: 3-4846-00121/00001

CE\ERAL REQUIREMENTS continued

SPDES Number: NY0214507
Page 10 of 10

(j :\otification Requirement for POTWs
I. All POTWs shall provide adequate notice to the Department and the USEPA of the following:

a. Any new introduction ofpollutants into the POTW from an indirect discharger which would be subject to section 30I or 306
of CWA if it were directly discharging those pollutants; or

b. Any substantial change in the volume or character of pollutants being introduced into that POTW by a source introducing
pollutants into the POTW at the time of issuance of the pennit.

\:. For the purposes of this paragraph, adequate notice shall include infonnation on:
i. the quality and quantity of effluent introduced into the POTW, and

ii. any anticipated impact ofthe change on the quantity or quality ofeffluent to be discharged from the POTW.
I'OTWs shall submit a copy of this notice to the United States Envirorunental Protection Agency, at the folIowing address:
L.S. EPA Region 2, Clean Water Regulatory Branch, 290 Broadway, 24th Floor, New York, NY 10007-1866.

) I. Sludge Management
The pennittee shall comply with all applicable requirements of6 NYCRR Part 360.

RECORDING, REPORTING AND ADDITIONAL MONITORING REQUIREMENTS

1\. l'hc monitoring infonnati~n required by this permit shall be sununarized, signed and retained for a period ofat least five years from the
date orthe sampling for subsequent inspection by the Department or its designated agent. Also, monitoring information required by
this permit shall be summarized and reported by submitting;

GJ (ifbox is checked) completed and signed Discharge Monitoring Report (DMR) fonns for each _1_ month reporting period to
the locations specified below. Blank fonns are available at the Department's Albany office listed below. The first reporting
period begins on the effective date ofthis permit and the reports will be due no later than the 28th day ofthe month following the
end of each reporting period.

D (ifbox is checked) an annual report to the Regional Wat~r Engineer at the address specified below. The annual report is due by
February I each year and must summarize information for January to December ofthe previous year in a format acceptable to the
])cpartment.

[2] (if box is checked) a monthly "Wastewater Facility Operation Report..." (fonn 92-15-7) to the:

5] Regional Water Engineer and/or 0 County Health Department or Environmental Control Agency specified below

Send the original (top sheet) ofeach DMR page to:
])cpartment of Envirorunental Conservation .
l)ivision of Water, Bureau of Water Compliance
625 Broadway, Albany, New York 12233-3506
Phone: (518)402-8177

Send the first £2I!Y (second sheet) of each DMR page to:
Department ofEnvironmental Conservation
Water Engineer
21 South Putt Comers Rd., New Paltz, NY 12561
Phone: (845) 256-3000

Scnd an additional...£Q.I!I..of each DMR page to:
I~. Monitoring and analysis shall be conducted according to test procedures approved under 40 CFR Part 136, unless other test

procedures have been specified in this permit.

C More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, where
analysis is perfonned by a certified laboratory or where such analysis is not required to be performed by a certified laboratory,
shall be included in the calculations and recording of the data on the corresponding DMRs.

]) Calculations which require averaging of measurements shall utilize an aritlunetic mean unless otherwise specified in this pennit.

I·:, Unless otherwise specified, all infonnation recorded on the DMRs shall be based upon measurements and sampling carried out
during the most recently completed reporting period.

I:. I\ny laboratory test or sample analysis required by this pennit for which the State Commissioner of Health issues certificates of
approval pursuant to section 502 ofthe Public Health Law shall be conducted by a laboratory which has been issued a certificate of
approval. Inquiries regarding laboratory certification should be directed to the New York State Department of Health,
Environmental Laboratory Accreditation Program.



:V~, l'ork State DepartmlEnt of JEnvnn:H1illtntaf COEJ:scn, ation
ision of ER1iY~Jroi1imell1taRPenn:it~, Regio!1l .3

,:oulh PUll Corners Road. Nev. Paltz. ;-";'y 1256: -16:;0
Jilt'; (845)256-3054 0 Fax; (845) 255-4659
i'~I\t' 1\\\"I.dcc.tl\."OI

Joe Marlcn~

COl1lmissiollc;

IMPORTANT NOTICE TO ALL PERMITTEES

I he pct'I1111 you requeSied i~ Cilclosed. p.!f.q~_~rea~LiLcaref~!11.:...aJ.J.9..!.1.Q1c 11]£.':;9]],qiHons lil!,!l -':Ire il1clLidl;:d in ii l "k

pCI"l11il is \alidfor onl) thal actl\'il)' expressly authorized thercl!1: ''''ork beyond the scope orthe pCnnilmiJY be
considered a \'iolatiOIl orla" and be subject to appropriale enforcement actlon. Granting ol'lhis permi1 dOCSlw\
relieve the permittee of the responsibility of obtaining allY other permlssioll, consent or approval rrOIll ,my other
federal, state or local government which may be required.

Please note the expiration date of the permit. Application for permit renewal should be made well in advance oC,he
expiration date (minimum of 30 days) and submitted to the Regional Permit Administrator at the above address.
For SPDES, Solid Waste and Hazardous Waste Permits, renewals must be made at least 180 days prior to the
expiration date.

o Applicable only if checked, Please note all work authorized under this permit is prohibited during trOllt
spawning season commencing October] and ending April 30.

The DEC permit number & program ID number noted on page I under "Permit Authorization" of the permit arc
important and should be retained for your records. These numbers should be referenced on all correspondence
related to the permit, and on any future applications for permits associated with this facility/project area.

If a permit notice sign is enclosed, you must post it at the work ,site with appropriate weather protection, as welJ as II

copy of the permit perGeneral Condition].

If the permit is associated with a project that will entail construction of new water pollution control facilities or
modifications to ~xisting facilities, plan approval for the system design will be required from the appropriate
Department's regional Division of Water or delegated local Health Department, as specified in theState Pollulanl
Discharge Efimination System (SPDES) p.ermit.

Division of Environmental Permits, Region 3
Telephooe (845)256- -:;0'-(0

If you have any questions on the extent of work authorized or your obligations under the permit, please contact the
staff person indicated below or the Division of Environmental Pennits at the above address.

v~'>(? j rJI. ,f//'//'~c/

D Applicable only if checked for STORMWATER SPDES INFORMATION: We have determined that your projcct
qualifies for coverage under the General Stonnwater SPDES Pennit. You must now file a Notice of Intent to obtain
coverage under the Genel'al Permit. This form can be. downloaded at: httg:llwww.dec:.!lY-.gQv/chemicaI/4313J.html

o Applicable only if checked for MS4 Areas: This site is within a MS4 area (Municipal Separate Storm Sewcr
System), therefore the SWPPP must be reviewed and accepted by the municipality. The MS-4 Acceptance Form
must be submitted in addition to the Notice oflntent.

Send the completed form(s) to: NYS DEC, Storrnwater Permitting, Division of Water, 625 Broadway,
Albany, NY 12233-3505

In addition, DEC requests that you provide one electronic copy of the approved SWPPP directly to Nalalic I3l"tJwn.
NYS DEC, 100 Hillside Avenue, Suite] W, White Plains. NY 10603-2860









































































































































































 

 

 

 

 

 

 

APPENDIX C 

 

Rents Method Analysis Summary Table 



Name

Sewer 

District

2017 Budget 

Assesed Values

Assessor File July 

2019 points 2018 Budget tax

Assessor File 

July 2019 calc Per point 2018

Chapter 194 

Code sewer 

rent process undated? Last Table update 2003, last comp update 1993

Sackett Lake SD070 4751.00 4851.00 $255,200.00 $260,595.72 O&M $53.72 Based on existing available data

7035.38 7132.38 $14,800.00 $14,978.00 Capital $2.10 *Appears based on Table with extra info on some

$270,000.00 $275,573.72 TOTAL

Kiamesha Lake SD071 7940.50 7914.00 $639,886.00 $637,789.26 O&M $80.59 Based on existing available data; but how are points assigned to developers and comm prop?

19719.21 19695.71 $103,162.00 $103,008.56 Capital $5.23 *Actually seems based on Kiamesha in Table

$743,048.00 $740,797.82 TOTAL

Melody Lake SD072 620.00 610.00 $52,000.00 $51,160.70 O&M $83.87 Based upon a formula of a rate of house and lot

701.00 670.00 $14,000.00 $13,379.90 Capital $19.97 *Appears based on Table

$66,000.00 $64,540.60 TOTAL

Harris SD073 530.00 530.00 $425,750.00 $425,550.12 O&M $24.84 Actual $1634.66 per point; but with Catskill Regional flat rate, $812 per point

668.00 668.00 $0.00 $0.00 Capital Article VIII says based on master meter

TOTAL works if subtract Regional points and $150,000

Dillon Farm SD074 120.00 120.00 $8,380.00 $8,379.60 O&M $69.83 Table 194-46

120.00 120.00 $0.00 $0.00 Capital

$8,380.00 $8,379.60 TOTAL

Anawana Lake SD075 6184.00 6030.00 $248,800.00 $242,586.90 O&M $40.23 Table 194-46

7480.50 7143.25 $0.00 $0.00 Capital

$248,800.00 $242,586.90 TOTAL

Cold Spring 855.00 902.00 $27,360.00 $28,864.00 O&M $32.00 Table 194-46

Capital

TOTAL

Emerald Green SD077 10540.00 10565.00 $666,850.00 $668,447.55 O&M $63.27 Table 194-46

LLMarie 11860.90 11864.86 $199,550.00 $199,566.95 Capital $16.82

$866,400.00 $868,014.50 TOTAL

Rock Hill SD078 $45,100.00 $56,214.00 O&M per use Based on capital cost of EGLLM and Rock Hill SD; received 2019 Billing from Mike Messenger

$12,250.00 $11,220.00 Capital per use Min. charge residential and small commercial 90,000 gallons; other commercial 180,000 gallons

$57,350.00 TOTAL

Harris Woods SD079 530.00 530.00 $10,000.00 $10,001.10 O&M $18.87 ? No mention in Code  *apparently Table 194-46

668.00 668.00 $73,300.00 $73,299.64 Capital $109.73

$83,300.00 $83,300.74 TOTAL

Adelaar Lake SD080 66.00 889.00 $416,050.00 $416,050.14 O&M $6,303.79 ? No mention in code *Not Table

66.00 65.00 $0.00 $0.00 Capital only works if Catskill Regional Medical Center is 1 point or O&M is $468 per point

$416,050.00 $416,050.14 TOTAL Were all 66 connections charged rent at 1 point?

MMessenger - Town gives budget to Master Developer EPR which bills out  by flow meter data



 

 

 

 

 

 

 

APPENDIX D 

 

Rate Models 



2018 Adopted Budget O&M O&M

Districts Budget Points $/point Variance Variance SFH These districts have only O&M budgets

Harris 275,750.00$  11,093.00  24.86$                             4.16$       41.58$               minus Catskill Regional flat rate $150,000, no points

Cold Spring 27,360.00$     902.00        32.00$                             (2.98)$      (29.84)$             

Dillon 8,380.00$       120.00        69.83$                             (40.82)$   (408.17)$           

Consolidated District 311,490.00$  12,115.00  

New Debt * 40,040.01$     

Total Budget 351,530.01$  29.02$                             

Consolidated District

* $900,000 at 2% for 30 years

Dillon abandon and connect

2018 Adopted Budget Capital Capital

Districts Budget Points $/point Variance Variance SFH

Harris -$                 4,930.54     -$                                 6.73$       67.27$               minus Catskill Regional flat rate $150,000

Cold Spring -$                 902.00        -$                                 6.73$       67.27$               

Dillon -$                 120.00        -$                                 6.73$       67.27$               

Consolidated District -$                 5,952.54     

New Debt * 40,040.01$     

Total Budget 40,040.01$     6.73$                               

Consolidated District

* $900,000 at 2% for 30 years

Dillon abandon and connect



Current Capital Debt Current 2018 Captial rate per point

District Annual Cap Budget Points $/Point SFH @10 Adelaar $0.00 1 point per parcel 0 point Catskill Regional

Dillion Farms -$                           120 -$        -$                          Anawana $0.00

Emerald Green 199,550.00$             11864.86 16.82$    168.19$                    Kiamesha $5.23

Kiamesha Lake 103,162.00$             19695.7 5.23$       52.30$                      Harris Woods $109.73

Sackett Lake 14,800.00$               7132.38 2.10$       21.00$                      

Melody Lake 14,000.00$               670 19.97$    199.70$                    

Total Points 39482.94

Future Capital 2 payments per year

District Cap Ex Term Interest bi-Annual Payment Annual Payment Total Points $/point SFH @ 10 Current + Future  w/All District Costs District

Dillion Farms (consol) 900,000.00$             30 2.0% $20,020.00 $40,040.01 18113 $2.21 $22.11 22.11$                  NA Dillion Farms

Emerald Green 7,300,000.00$          30 4.0% $210,006.15 $420,012.30 11864.86 $35.40 $354.00 522.18$                558.03$                   Emerald Green

Kiamesha Lake 22,000,000.00$        30 4.0% $632,895.25 $1,265,790.50 19695.7 $64.27 $482.01 534.31$                570.16$                   Kiamesha Lake Kiamesha current 7.5 points per 210

Sackett Lake 750,000.00$             30 4.0% $21,575.97 $43,151.95 7132.38 $6.05 $60.50 81.50$                  117.35$                   Sackett Lake

Melody Lake 100,000.00$             30 4.0% $2,876.80 $5,753.59 670 $8.59 $85.87 285.57$                321.43$                   Melody Lake

Future Capital 2 payments per year

District Cap Ex Term Interest bi-Annual Payment Annual Payment Total Points $/point SFH @ 10 Current + Future  w/All District Costs District

Dillion Farms (consol) 900,000.00$             30 2.0% $20,020.00 $40,040.01 18113 $2.21 $22.11 22.11$                  NA Dillion Farms

Emerald Green 7,300,000.00$          30 4.0% $210,006.15 $420,012.30 11864.86 $35.40 $354.00 522.18$                558.03$                   Emerald Green

Kiamesha Lake 22,000,000.00$        30 4.0% $632,895.25 $1,265,790.50 27572.3 $45.91 $459.08 511.38$                547.23$                   Kiamesha Lake with all districts 10 per 210

Sackett Lake 750,000.00$             30 4.0% $21,575.97 $43,151.95 7132.38 $6.05 $60.50 81.50$                  117.35$                   Sackett Lake

Melody Lake 100,000.00$             30 4.0% $2,876.80 $5,753.59 670 $8.59 $85.87 285.57$                321.43$                   Melody Lake

Future Capital Cap Ex Term Interest bi-Annual Payment Points $/point SFH @ 10 does not include Dillon Farms

Press 2,600,000.00$          30 4.0% $74,796.71 39362.94 $1.90 $19.00

Tanker 80,000.00$               5 3.5% $8,790.03 39362.94 $0.22 $2.23

Septage Receiving 2,000,000.00$          30 4.0% $57,535.93 39362.94 $1.46 $14.62

$35.85

KIAMESHA WWTP IMPROVEMENTS Capital Cost Spread

Current Capital 

District Annual Cap Budget Points $/Point SFH rate

Adelaar -$                           889 -$        -$                          Adelaar 1 point per parcel except Catskill Regional 824

Anawana 199,550.00$             7143.25 -$        -$                          

Kiamesha Lake 103,162.00$             19695.7 5.23$       39.23$                      Kiamesha 7.5 point per 210

Harris Woods 14,800.00$               668 109.73$  1,097.30$                

Total Points 28395.95

Future Capital 2 payments per year

District Cap Ex Term Interest bi-Annual Payment Annual Payment Total Points $/point SFH Current + Future  w/All District Costs District NOTE Adelaar all currently 1 point, only 1 210

Adelaar 889 $54.76 $54.76 $54.76 90.61$                      Adelar Catskill Regional Medical 824 pts of 889 $36733.92

Anawana 7143.25 $54.76 $547.56 $547.56 583.41$                   Anawana

Kiamesha Lake 27,023,978.00$        30 4.0% $777,424.88 $1,554,849.75 19695.7 $54.76 $410.67 $415.90 451.75$                   Kiamesha Lake  Residential based on 7.5 points

Harris Woods 668 $54.76 $547.56 $657.29 693.14$                   Harris Woods

28395.95 $219.02 $1,554,849.75

Market Rate Annual costs for SFH  (current rents)

Market Rate Annual costs for 10 Points

Improvements that benefit all Districts

Market Rate Annual costs for 10 Points


	Thompson Master Plan Appendices full.pdf
	Appendix A Title
	AppA Sewer Rents
	part 2 Sewer Rents
	article VIII Harris Sewer District
	§ 194-35 Imposition of rents.
	§ 194-36 Definitions and word usage.
	§ 194-37 Disposition of Sewer Rent Fund.
	§ 194-38 Computation of sewer rentals.
	§ 194-39 Review and revision of costs and charges.
	§ 194-40 Rents to constitute lien.
	§ 194-41 Cooperation of owners of real property.
	§ 194-42 Collection authority.

	article IX Dillon Farms Sewer District, Kiamesha Lake Sewer District, Melody Lake Sewer District and Sackett Lake Sewer District
	§ 194-43 Imposition of rents.
	§ 194-44 Definitions; interpretation.
	§ 194-45 Sewer rents.
	§ 194-46 Schedule of points.
	§ 194-47 Computation of sewer rentals.
	§ 194-48 Review and revision of costs and charges; effect on existing agreements.
	§ 194-49 Disposition of revenue.
	§ 194-50 Rents to constitute lien.
	§ 194-51 Cooperation of owners of real property.
	§ 194-52 Collection authority.



	Appendix B Title
	AppB Dillon Farms SPDES
	AppB Emerald Green SPDES Permit
	AppB Kiamesha SPDES Permit 2017-REVISED
	AppB Melody Lake SPDES
	AppB Sackett Lake SPDES
	Appendix C Title
	App C Summary Thompson Rate Analysis sewer
	Appendix D Title
	App D Dillon consolidate
	App D Initial Debt Calcs


